18] 4

1-Needle Zigzag Lockstitch Sewing Machine

EE—FHEARTREZV Y

LZ-1280

Series

PARTS LIST

BE1280TOPJA

No.0100-07



HOW TO MAKE USE OF THIS PARTS LIST
N—JYXItDEK

1.

The part numbers of parts shown in the figure indicate the corresponding numbers (Ref. No.) shown by the Index.
BAeFRant B0 BE. @Aicssh T HNo (RCING) ZRHET B4 F 5 2124 - T, toLKE&Erbrng t

2. Explanation of codes

L R R N e e e Sy S

LS nineg

1) Codes on the ““Note’ column
nERT mMors

(O I means this part is changed from the previous parts list.
AIElD X — 1 X b (z3g L TSEEF s NSS4 Bk L ¢+
@ -0 1 I refer to the ""Note™ explanation at bottom of page.
001 NPT O UFRT OBERA BB TTF &,

2) Codes on the “E.C. (Engineering change)' column
‘EFEEARA" MRS
(M A.10/83. . .. Added from October, 1983
19835108 & higma hrz,
(@ D.10/83 . .. Obsoleted from October, 1983
1983 10A & NIk 2 nts,

—@ When previous parts {Obsoleted part) and new parts {Added parts) are not interchangeable with each other:
MERoBfMsruwTEBEogs

In this case, even obsoleted part {D.} can be ordered with the obsoleted part number, so select the parts with changed dates and place your orders
~OBERHBFEO)Eh - RETL ETT A THro. EEFAIZL N, CTENLONSEEIRLT I EY T & £
Example ({5])

Ref. MNote Part No. Description ) E.C. Amt.
No. ‘380 a = s Req.
Za Be ZREFER & & HE

1 < B1401100000  Needle bar (D.0/83] vy =

I 11 w B1401-100000-A  Needle bar (A10/830 vy — 1

[2 *  B1105-200000  Frame cover {b.10/83] [ B1105-300-000 -
+ T
& B1105-300-000 Frame cover lA10/83! Z L —sAhoi— 1
—-—@ In case when previous parts and new part are interchangeable with each other:
BROEBMESSH L BENEE

In this case the new part number is replaced on the * §4 %, (Japanese}” column of the previous parts, so please order by the new part number,
ZOEE, lﬁﬁﬁ%m*ﬂIﬁEMI:%nl:ﬁ‘h%‘:%ﬁ LUWRBENMEALTIEN I YT, 3 LUSEFETIELTF AL,
® c.10/83

1 «  [B1105:500000]  Frame cover (C.10/83] BIIoS6e00 1
Correct No. Wrong No.
ELCSE Binas

Please order by the correct part number,
ELUCREBTIEXT & O, )
@ M.10/83 ..., The amount required is changed from October, 1983
The new amount required is shown in the “Amt. Reqg”. column,
1983F 10 L NPMHATE I w o, ZOBSHMMC 3L VCHEBYARTRLTIHN T

3) Codes on the ““Amt. Req.” column
‘HER WMoRLe

@ 7 T Indicates amount required is 2.
R 2ErERHLLIAS,
@20 ......... Indicates length in meters. (unit is meter)
R, 2A-tnskbl T, BEGL—rLTT)
@ = E B SR R e Indicates parts obsoleted from the parts list,
ZOR—=YY R HHERRAE NERRT T
@ ..., Indicates sub parts which construct the assembly part,

Assembly part is shown as “asm.” and 2 % in Japanese, in the ;‘Description" column,
MBS LML TCs»THRBEEDLLE T, HBRUERKEM-CRX T “asm” X T2 S ERTLTHNE

When Ordering The Spare Parts:

In order to ensure that we deliver the correct parts to you, please clearly state when ordering the corresponding PART NUMBER
{ex. B1109-012-A00} and also the PARTS LIST NUMBER (ex. 0010-01, given at the top right of the cover) or the MACHINE SERIAL
NUMBER, because there are some parts which have been changed.

WABAEXDORD R

SR — ) R BB A NTC2HBAMEY T, BRDES(BIA (T, B1109-012-A00) T2 XX F & oy,
EbtT, ZKn,i—y VAL ERES (RMET .14 (13, NoOO10-01) R (4, WIBES 4 ERBIAEELT
¥. X, &ﬁmtmgﬁcﬁm—&ﬂﬁ*’é{ﬁl: WABEHFHNITOT ITHETF AL,

‘M.ﬁ‘h'h‘%thoh‘h\.‘-\oM‘H.HQ'«o\‘oh\.~\t'h.o‘-\1\-sc‘-ﬁ.u'«-.o‘q'l—;t\nl'—“—-.‘-.t‘-hl'—.“—"%-‘v‘“-.EHQ‘-&"H.‘—-"-"-\"-.0‘—;0%lﬁ!%tw&&.ht‘q.ﬁ.%i%l%.ﬁ‘

R e L LY LU



10.
11
12.
13.
14.
15.
16.

17.

CONTENTS
| R

FRAME & MISCELLANEOUS COVER COMPONENTS (1)

SRER. SHEEBAIR (1) oo
FRAME & MISCELLANEQUS COVER COMPONENTS (2)

BREE. SMERBAIR (2) ..
MAIN SHAFT & NEEDLE BAR COMPONENTS

e i
NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS

SHR Y BIHIBIR ... v ottt e e
PRESSER BAR & FEED REGULATOR COMPONENTS

Ry U ERIIRE R I o o = v 5 5 5 & Sonmmmeis 8 s B R 0 - 1 A e ks
FEED MECHANISM COMPONENTS

5 U BR300 0.98 SHERL o v 55 G wasomankiiieiis 5 o £t omcliish e s 1 15 5 el Sl
HOOK DRIVING SHAFT & HOOK COMPONENTS

TN ST o e 59 bhkinbe i oz = sdam @ 5 el bl = Wobesirebi s 55 5 & & & & falbeic 56
LUBRICATION COMPONENTS

=] 3 €
OIL RESERVOIR & KNEE LIFTER COMPONENTS

TR BEETBRIR, . ciumumin 1 55555 & 5§ i e o o osaammmmin e e e e = S a1 2
BOBBIN WINDER COMPONENTS

%Eﬁ{% ..........................................................
BELT COVER COMPONENTS

Oy {2 s T S
THREAD STAND COMPONENTS (1)

v e R
THREAD STAND COMPONENTS (2)

RIFKEMER (2)

--------------------------------------------------

.................................................

EXCLUSIVE PARTS FOR LZ-1287

LZ 287 B o et e et et e e e e
EXCLUSIVE PARTS FOR LZ-1285

LZ- I 28 A B . . i e ittt e e e

LZ-1280, 1286/RF 1 {SPECIAL ORDER PARTS)
(ﬁﬂ'i&i'{‘ﬁnn') .................................. el £ 6 8 ¥ EEEEFEEE
NUMERICAL INDEX

= T 2 SRR § . ettt e i e

{Note)

This parts list is edited with the model LZ-1280 taken as standard.
(TR ,

ZR=Y ) A PILZ- 12805 THICERLTHY £7,

7

9

14

15

16

19

27



1.

FRAME & MISCELLANEOUS COVER COMPONENTS (1)

SRER. SHEBIME (1)
6




Ref. |Note Part No. . EC. Amt,
No. |3 AN Description ERTR & % s
1 S0-0640751-5P HINGE SCREW D= 6.35 H= 7.5 I Iy~ D=6.35 H=7.S 1

2 WZI-0641510-KP WAVED WASHER 6.4Xx11x0.3 FINTFYNN*2 6.4X11X0.3 1

3 WP-0651056-50D WASHER 6.5x11x1 E39*hn™2 6.5x11x1 1

4 WP-0450000-SD WASHER 4.5x8x0.5 ES9%h™2 4.5XBXC.S 4

5 $5-6090810-5P SCREW 9/64=-40 L= 7.5 ES3Y™ 9/64-40 L=7.5 4

6 $5-1110840-5P SCREW 11/64-4C L=¢ P33 11/64-40 L=8 9

7 $5-7080410-5P SCREW 1/8-44 (L= 3.8 INEF2L™ 1/8-44 L=3_.8 1

) 100-01709 TAKE-UP THREAD CUTTER FIERS AR 1
9 100-07451 FACE PLATE ASF, 2215 9% 1

10 100-01507 TAKE=UP COVER Fot"sEnv- 8 1
11 10G-02004 TAKE-UP COVER WINDOW FIERTENN = yya-p=y 1
12 $5-7111120-5spP SCREW 11/64-40 L=10.5 IREFISS 11764-40 L=10.5 2
13 100-01808 TAKE-UP COVER FOE oA = A 1
14 §8-2090710-5P SCREW 9/64-640 L=7 FNI5ILY 9/64~40 L=T 1
15 T00-06500 TAKE-UP THREAC GUIDE D.05/81|100-06856 -
100-06856 TAKE-UP THREAL GUIDE ASHM, A.OS/7B1|FoE™1bPo21 B 93 1

15-1 100-048C2 SPRING A_OS/81]NMTEEYII9 N2 A 1)
15-2 10C-04%GC1 HOLDER PLATE A.OS5/7B1|nyfhavze9 (@ D]
15-3 100-06807 TAKE-UP THREACL GUIDE A.0S/B1| FE™o1bP231 B )
15-4 $D-0380551-5L HINGE SCREW D= 3,80 H= 5.5 A.O5/8B1|9%52%* p=3_.8 H=5.5 (1)
16 S5-71109710-35P SCREW INESAI® TT1784-40 L=4.5 [
17 10C-01105 SIDE COVER P-4 JIAhRM- B 1
18 100-01204 GASKET P=t VIASHN“- B N*Y¢ 1
19 100-01€00 GASKET AS1F N*9%5 1
20 TA-1050504-R0 RUBBER PLUG A127/79| kAt 2
21 TA-1250705-R0 RUBBER PLUG A 12779 biey 1
22 BTT58-58T-C00 RUBBER PLUG IZEEiPA 2
23 B1114-012-000 THREAD GUIDE PIN THPo T8~ 1
24 TA-2101002-Rr0O RUBBER PLUG A 12/79| kAL 1
25 100-00206 ARM OIL SHIELD P-4 PIVS5E%-y 1
26 TA=-0900707=-R0O RUB3BER PLUG A 12779 kit 1
27 TA-0900707-R0O RUBSER PLUG A.12/79] baes 1
28 SS-TTT0ELU-5P SCREW 117/84-4TC L=8 A O7779]%9525™ 11/€64-4C L=8 2
29 100-06302 TAKE-UP THREAD GUIDE A O7/79|FoE™y 1FP211 A 1
30 10C-06401 TENSION RELEASE AUXILIARY PIN ThILA &y™3L°y 1
31 $5S-8110750~-5P SCREW 11/64=4C L= 4.5 FARL® 11/64=4C L=6.5 1
32 100-05460 TENSION CONTRCLLER ASM. TE¥2=-34%5 9= 1
33 * 10C-06252 TENSION RELEASE PIN ASM. D.06/82|TFIRAE® 92 -
* 10C-07%54% TENSION RELEASE PIN ASHM, A.06/82[fTr2NAES Y 92 1)

34 100-05809 TENSIN POST SCCKET TFFIA-LF% =51 (1)
25 $5-8090670-5P SCREW 9/&4=4C L= 5.5 FAIY® 9/64=-40 L=5.5 (& D]
36 100-06104 TAKE-UP SPRINC THrUN™2 1)
37 100-05650 TENSION POST ASM, TFF3=-Yk=~- 23 1
3e * 10C-05908 FELT D.06/82|1THFI=-59%5 JINk} -
* 10C-05%16 FELT A.06/782|1FF3929%5 21Nt 2)

35 10C-05452 TENSION DISC ASM, 1FF3-5%%5 2= (& D)
40- 10C-06005 TENSION DISC HOLDER Th¥FI=-59%5 241 (G D]
41 83129-012-aAC0 TENSION SPRING TEF3-5N\"2 A 1)
42 B3120-125-0CC TENSION DISC STOPPER THFIA=L95 RI¥o b4 1
43 B3116-125-0C0 TENSION NUT {F¥3=-5 Y 1)
44 §5-8110750-5P SCREW 11/€4-4C L= 6.5 FA2E* 11/64~4C L=6.5 1
45 100-05353 PRE-TENSION CCNTROLLER ASWM. 72*9¥u130 2= 1
Lé $5-809C410-5sP SCREW 9/64-40 L= 3.5 FARI® 9/64~-40 L=3,5 (G D]
47 10C-05056 THREAD EYELET ASM, IWA Tbny 23 1)
4B 65106-151-000 TENSION NUT Tr¥F3=-% T} 1)
49 65109-151-000 SPRING 1h¥3=% 1YF FAN™2 (1)
50 65107-151-000 SPRING fr¥3=-2 . %2 [§D)
51 G5108-151-000 THREAD DISC T+¥3-3 43 )
52 100-05304 PRE-TENSION PIN PAL S & HE MM 1)
53 100-01006 GASKET P-4 YFAIANT= A peuEd 1
54 10C-00859 SIDE COVER ASWV. P-L YIAINANS= A 92 1
55 $$-7110910-8pP SCREW INESEZ™ 11/64-40 L=8.5 6




2. FRAME & MISCELLANEOUS COVER COMPONENTS (2) SER. SHEME (2)




Ref. |Note Part No. o EC. Amt
No. [ER|] & & Description EEFH & ]
1 100-32001 NYLON CAP hINZSLT NI?™ $r7* 1
1-1 TA-0850604-R0O RUBBER PLUG A.12/779|baes 1
2 100-04356 BED SLIDE ASM. ANt(5 93 1
3 100-04307 . 83ED SLIDE AN UTS 1)
4 B1111-012-000Q BED SLIDE SPRING ANCY{5 A2 1)
5 $5-6060210-5P SCREW 3/32-5€ L= 1.9 £523% 3/32-56 L=1.9 [#3)
6 $s-2090820-T1P SCREW 9/64=40 L=8 LTI 97/64-40 L=8 2
7 #01]100-02103 THROAT PLATE A nM{4s A 1
8 #02|100-02202 THROAT PLATE B n1{s e 1
9 100-04208 BED PLATE nII~219 1
10 55-2090820-7TP SCREW 9/64-40 L=8 INYT2L 9/64-40 L=8 2
1 100-31904 GASWET ATNISLT NII™ Fvo%g 1
12 100-31805 HELICAL BEVEL GEAR BOX COVER RINI=RT NIF™I5 1
13 $5-7110910-5p SCREW INETL 11/64-40 L=8,S 3
14 $5-7110910-5P SCREW WEI2EY 11/64=-4C L=B.5 1
15 100-39451 GROUND WIRE ASHM. %5kt 93 1
16 10C-30500 HELICAL GEAR EOX COVER h FE%-PNI™LT PIINIS 1
17 $§-7111120-S°P SCREW 11/64-40 L=10.5 L5~ 11764-40 L=10.5 [3
18 100-37406 OIL SHIELD RUEBER bE LR T IR LA A 1
19 $5-5110740-TpP SCREW 11/64=40 L= 6.5 PSRN 11/64~40 L=6.5 4
20 100-37307 OIL SHIELD PLATE 14%=-n" 1
21 10C-013C3 BED SUPPORT PLATE ARTES HHRARY 1
22 $5-6111210-5P SCREW 11/64-4C L=12 B335 11/64=40 L=12 2
23 #091100-02400 THROAT PLATE A.01/82lnuqs E 1
Note (i¥ZC) #01.....For LZ-1280 LZ-1280H
#02.....For LZ-1280B LZ-1280BH
. (For attaching elastic tapes.) (a7 F)
#09.....Special order part Rl SCER




3. MAIN SHAFT & NEEDLE BAR COMPONENTS E#h, $HEMIE




Ref, |Notc Part No. L EC. Amt,
No. i3 & & Description SR & 4 Ll
1 100-08506 COUNTERWEIGHT PROTECTING FLATE FADAERLIIN PLt 1
2 $5-868C730-5P SCREW 9/32-28 L=7 FAILS 9/32-28 =7 1
3 S5-866C610-TP SCREW 1/4-40 L=6 FAILY 174-40 =6 1
' RO-0442401-00 RUBBSER RING 042" 1
5 §5-76B1650-T1p SCREW 9/32-28 L=16 LTI 9/32-28 L=16 1
6 100-08464 COUNTERWEIGHT ASM, IIPTHEY 23 1
7 $5-9661230-CP SCREW 1/4-40 =12 QINIF Lt 1/4-40 L=12 (
8 10C-35657 PIN ASM, 5% 21Yy Y-I1-E%3 93 1
9 RO-0291801-00 RUBBER RING 0459% 4}
10 81810-552-CC0 oIL WICK Y5y 2 I1 HA3Y 1y (& 2)
11 TOU-UB0TTY MAIN SHAFT ] 1
12 10C-08100 MAIN SHAFT BUSHING, FRONT Y%7 145N 1
13 $5-8151150-5P SCREW 15/64-28 L=10.5 FA2LY 15/64-28 L=10.5 1
14 €S-147121A-5H THRUST COLLAR ASM. D=14.72 w=12 A3REYY D=14.72 W=12 5= 2
15 $5-8660610~-TP SCREW 1/4-40 L=6 FAIDS 1/4~40 L=6 4)
14 $5-7151120-5P SCREW 15/64-28 L=11 FIAESILT 15/64-28 L=11 1
17 B1203-227-000-A [MAIN &HAFY BUSHING, INTERFEDIATE 957 Thisk 1
18 100-08308 MAIN SHAFT SPROCKET 9% A7°05Yt 1
19 $5-8660610-TP SCREW 1/4=-40 L=6 F235S 1/4-40 L=6 2
20 $8-1200001-00 BEARING D=20X47 ER=RANPHLIY DE20X47 1
21 $5-B151150-TP SCREW 15/64-28 L=10.5 FAFYY 1576428 L=10.5 2
22 100-08209 HANDWHEEL : NARZo%yY 1
213 R0-4372002-00 RUBJER RING oL )
24 100-09009 TIMING BELT I AnLb 1
25 100-08902 THREAD TAKE-UP FaEhy 1
26 §5-1090930-sp SCREW 9/64~40 L=8.6 4535 9/64-40 L=B.6 3
27 100-08753 TAKE-UP COUNTERWEIGHT ASM, FOERD JYPIREY 9= 1
28 100-08605 NEEDLE BAR CRANK N1%"- 2559 1.
29 [FOS [BT1505-541-A00 NEEDLE BEARING FIERT Z-FRRARPYII 1
30 10C-10403 NEEDLE BAR CRANK ROD NIE = 253909k 1
31 $5-7111120-5P SCREW 11/64-40 .L=10.5 L5 11/64-40 L=10.5 2
32 100-10304 GUIDE BLOCK N &% =5% Po1q 1
33 100-90502 CRANK ROD GUIDE 235320% " Pute 1
14 $5-7110710-sP SCREW 11/64-40 L=7 INETIYS 11764-40 L=7 2
351 TOU=-T00TS “1ﬁ?toLe BAR 0=7.24 AOB7T9 [AT#%- 0=7.24 1
36-1 100-10262 NEEOLE 9AR CONNECTION ASM, A.08/79 [NHa™=5%%0= 1
37-1 $5-7090910-1P SCREW 9/64-40 L= 8.5 A.0B/79 |3NES2L™ 9/64-40 L=8.5 (1)
39 55-7080520-sP SCREW 1/8=44 L=4.9 ANEIIL® 17844 L=4,9 1
40-1 100-10114 NEEDLE CLAMP A.DB/79 [Ng*=1LnY 1
41-1 |* [M5G-19651100 NEEDLE (SGX1965 #11) D.0&4/B4 |NY SGX1965 ¥11 -
%2 MC-T9T8F07-50 NEEDLE (SY1985 750 Ny SY1965 75 k]
43 100-13605 STOPPER PLATE BASE PITAYNISY IFC5%1 1
44 $$-8660610-TP SCREW 1/4-40 L=¢ FAIYN 17440 L=6 1
45 100-13506 STOPPER PLATE NIE== Y %1 PPy 094 1
46 §5-6080610-TP SCREW 1/8-44 L=6 L33Y™ 1/8-44 L=6 2
461 100-13266 NEEDLE BAR YOKE ASM. B A.DB/79 [N&=- Hy%5%¢ B8 23 1
47 $5-8120740-5P SCREW 3/16-28 L=7 A.08/79 [FA3D™ 3/16-28 L=7 [ER)
42-1 10C-13019 NEEDLE BAR BUSHING, UPPER D=7.24 A.CB/79 [N&==~A5L 91 D=7.24 o
45-1 100-13118 NEEDLE BAR SUSHING, LOWER D=7.24 A_OB/79 [NMa =230 L5 D=7,.24 (N
49-2 €a-2020000-00 OIL WIcK A.08/79 |23 0.1
5C 100-13407 GUIDE PIN A.D8/79 [NA™= Hu%5%1 Pot1y%2 1
51 100-1327¢4 NEEDLE BAR YOKE ASM. A.CB/79 |NM% -2y 5%y 93 (&)
52 100-13704 SHAFT BUSHING, FRONT NF*- 45555 15%7 145k N
53 100-138C3 SHAFT BUSHING, REAR NYES- H5™5%15%7 910490 1
Note GEEZ) #03.....Selective part BN




4. NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS $HE U RS




QO05....For LZ-1280, LZ-1288
O06.....Selectve part for LZ-1280

LZ-1280. LZ-1286M
MiRERSL (LZ-1280M)

Ref. [Note Part No. E C AF\
No. |dde £ Description S 13 a Req
& TS| & s
1 $5-609N0620~-5p SCREW 9/64-40 L=6 E322®* 9/64-40 L=6 3
? 100-16103 SHAFT FUNNY FI-TIIFAUSD 4 1
3 100-16004 ARN DL10/80 [2unn® F3-TUIFe -
-1 100-16012 ARN AL10/B0 {2Unnf3-tyose 1
4 Go¥700-16202 SHAFT D,10/80 |7Unn* F3-TJ0F+2°9 g, A -
4-1]003 100-16210 SHAFT ALT10/80 179NN*F3=EY97%5%2 A& (A) 1
3 NS=-6620310-5pP NUT  3/16-32 0,10/80 {QYN2TYF 3/10-32 -
5=1 100-18000 NUT A,10/80 |35-u19t 1
5=7 100-18109 NUT STOPPER A 10780 |3F-019rEs 2 1
5-3 $5-6090540-5p SCREW "?/64=~40 L= 5.0 0.06/81|55-6090520-Sp -
$5=-6090%20-5p SCREW U/84-40 L= 5.0 A, Qo/81|EF20* B/64<40 L=5 1
6 N$=6150310-5p NUT 15/64-28 OIhZ39t 15/64=28 1
7 100-17150 STOPPER ASHM, 0,10/80 [2Unn* $A-TI9F* IF{y 2= -
7=1 100-1716R STOPPEP ASM, A,10/80 [7unn*$3=tY95%% 171y 23 1
E SD-0640323-TP HINGE SCREW D= 6,35 H= 3.2 0,10/80|?*223* D=6,35 H=3.? -
9 Q05[ sp=-n800402=-TP HINGE SCREW D= 8 H= 4 B*u3Y* D=8 H=4 1
0 05| WZ-0850302-K0 WAVED WASHER £.5X13X0.3 M,08/79 [FZn*39*n*7 8.5X12,5%X0.3 3
11 100-15352 LEVER ASM, D,10/80 [he*-Lns- %2 22 -
11«1 100-15340 LEVER ASM, A,10/80 [hrs-uns=y%2 23 1
1?2 RE-0200000-K0 SNAP RING 2 EN*3rAn 2 1
13 RE=-0400000-KN SNAP RING & EN*ALAD & 1
14 $0s] 100-17309 NEEDLE POSITION ADJUSTING BASE D,10/80 INUSF AzI-F% 1 -
T4=1| 00s[100=-17317 NEEDLE POSITION ADJUSTING BASE A 10780 [NUTFAZALR* T 1
15 Q051 100-17408 SPRING T¥A%1~ 2up*2 1
16 005} B2608=-751-000 HAND STOP CRANK SHAFT BALL YIF*=F=3 Noben D41~ 1
17 Q0s5[100-17507 BASE MOUNTING PLATE NULF AZI=3%4 PUYISR 1
1R Q0S| NS=4150310=5P NUT 15/64-28 0YN239k 15/04=28 1
19 Q0S5 WP-1051416=-5D WASHER 10,5X17X1.4 L5%*n*2 10,5x17%x1,.4 1
20 W2=1052010=-KP WAVED WASHER 10,5X74,.5X0.3 T 37 n*210,5X74,5%0, 3 I
21 RE=-0800000=K0 SNAP RING 8 Ent3rio 8 1
2? 100=-17606 OIL SHIELD FIhU=N 1
23 $§=-7111120=-5p SCREW 11/64-40 L=10,5 FLETRVY 11/64=40 L=10,5 4
24 100-12508 DRIVE LINK GUIDE B8 NYZY Z2b*=uy2 Putt B 1
25 10042409 DRIVE LINK GUIDE A NYFY TRt =yy2 PuTL A 1
26 $5=-3150470-3p SCReW T15764-28 (=% FA2U% 1576428 =4 1
27 55=8150710=-Tp SCREW 15/64=-28 L=7 FARY® 15/64=28 L=7 1
28 ¢05/100-15808 NEEDLE POSITION ADJUSTING LEVER NYTF AZI=-UN* - 1
28«11 005| WP-1021016=5SD WASHER 10,2x18Xx1 A,Q08/79 |L3%*Nn*2 10,2X18Xx1 1
29 ©05]100=-15907 LEVER STOPPER U= AFUN® - 2
30 Q05| wP=-0370316=-5D WASHER 3,7x8%0,3 D,08/79 |E39*n*2 3,7x8x0,3 -
301 Q05 wP=-037T0146-50p WASHER 3,7X8XT ALOB/79 JEST n* % 3, 7XBXT 2
31 Q05| s5=-7090320=-5p SCREW 9/64=40 =3 D,08/79 |S5S=7090410=-5p -
Q05| $5=-7090410=5p SCREW 9/64=40 L= 3,5 A,08/79 |MES2Y* 9/64-40 L=3,5 2
32 005[100-15659 SCALE MOUNTING BASE ASM, FUNNCAEY pyIFLA D= 1
33 O05|wZ-1052010~Kp WAVED WASHER 10,5X14,5X0,3 M.08/79 |7Zh*2Y*ne210,5%14.5%0,.3 3
34 1001{100-15501 SCALE PLATE YN ALY 1
3D O051S5-6080320=-5P SCREW 1/8=44 (= 2.5 E320% 1/8-84 1=2.5 F
36 100-15907 LEVER STOPPER M.08/79 lun*t~ ArYne - 1
36=1 100=-17804 STOPPER 4.08/79 [7Unn*$3=-tYrryne - 1
37 $5=7090540=Tp SCREW 9/64~40 |=5 M,08/79 [INES2IY 9/764~40 =S 1
37-1 §§=7090510=5p SCREW 9/64=40 L= 4,0 AL, 08/79 |FUESRYY 9/764=40 L=mbk,6 1
38 100=15253% LEVER ASH, FIA=-£YIF* Nb*=LN*e 22 1
39 §5-7090%10=-TpP SCREw 9/764=-40 (= B,.S FRESZYY 9/7/64-40 L=8,5 L&D}
40 100=-17705 SPRING FIA=LYIT* Nbr=pNt= N2 1
41 100-15006 KNOB 29NNt $3-8YYIS 1
42 §5=-7620750-5p SCREW 3/16-32 L= 6,5 QuEIAV* F/16-32 L=6,5 1
47 100=15105 KEY FUNN* FIA=LYUTE K- 1
4t NS=6660430=-5p NUT  1/4=40 QUN2TYt 1/4=40 2
45 WP=0650876=50 WASHER 6,5X13X0,8 E3%*n*2x 6,5%13%0.8 1
46 §5-7110910=-Tp SCREW 11/64~40 L= 8.5 PREFRD* 11/64-40 L=8.5 1
47 ©03[100-11807 PIN NUZY QYrese 2 A 1
48 $5-9090610=TP SCREW ?/64=40 L=5,5 aQYh2&* L 9/64=40 L=5,5 2
49 100-13951 SHAFT CONNECTION ASH, NUK* = DLsSef He9qeg 9z 1
50 §8-9121410-Tp SCREW 3/16=-28 L=14 QYn2&*Nb 3/16=28 L=14 1)
51 WP=05009716=5D WASHER 5X7X0,9 E51*n*2 5X7X0,9 (&8
57 $5-7110910=TP SCREW 11/64-40 L= 8.5 TRESAY* 11/64-40 L=B,5 1
5% 100=-12300 DRIVE LINK NJ2U v =yy? 1
54 003|100=12607 PIN NYZY ZRYauyobe sy A 1
55 €5-1031210-§H THRUST COLLAR ASM, UL=10,32 W=12 ASAR9Y 010,32 W=12 03 1
56 55-8660610=-TP SCREW  1/4=40 Ls=é6 FAZUY 1/4=-40 Lmb (2)
57 GO0 100-11401 . NEEDLE VIBRATING CAM nuAunL 1
58 |001]|100=-11708 @ |NEEDLE VIBRATING ROD NU2Y oY 1
59 100-12201 BUSHING NUZU OYRruv 29y 1
60 100=46608 LINK FUNRY AZRIYT 1
61 O03{100=-16707 LINK SHAFT ZUNNY ASNDNLT 342 A 1
62 O06]|B1636=581-A00 NEEDLE BEARING S=btN A*PUIIE A 1
63 1001/100-11609 SIDE DISC PLATE VEDE AR AGEE] 1
64 Q01| 55=7111120=-8p SCREW 11/684=40 L=10,5 IREF2Y* 11/64=40 L=10,5 1
65 Q01| C5=1031218=5H THRUST COLLAR ASM, D=10,32 We12 ATARDY D=10,32 W12 2% 1
66 Q01| $5=8660610=~Tp SCREW 1/4=40 L=6 PARY 1/4=40 Lmb 1)
67 |001]|55-8660970=Tp SCREW 1/4=40 L= 8,5 FAZYY 1/4=40 L=B,S n
6f $5-8660970=Tp SCREW 1/4-40 L= B,S ALY 1/4=40 LmB,S 2
69 100=-11500 SHAFT n2uUnLys 2 i
70 RO-0691R01-00 RUBBER RING 0y 1
Note(:£12)001.... For LZ-1280 LZ-1280Mm
03....Selective part. HIRER S




R4k, %Y BERAAE

5. PRESSER BAR & FEED REGULATOR COMPONENTS




(For attaching elastic tapes.)
#05.....For LZ-1280,L7-1286
#09.....Special order part

(da7-3a B)
LZ-1280,LZ-1286
SRS

Ref. |Note Part No. . EC. Amt.
No. |iEX o = Description W R = % :;i
1 81509-227-0C0 PRESSER SPRING REGULATOR 191 FI-tY2y~ 1
3 B1510-227-CCO PRESSER GUIDE BAR 191 PotoEn- 1
4 B15C5-227-C00-A |PRESSER SPRING 191 F3i-vIynt2 1
5 100-22200 PRESSER BAR BUSHING 1918~ 231 1
[ SSs-815C710-5p SCREW 15/64-28 L=7 PN 1STEL—-28 L=} ]
7 * 10C-22358 PRESSER BAR GUIDE BRACKET ASM. D.04/84) 29T4~-9%¢ 9= -
& . WP-0500916-5SD WASHER SX7Xx0.9 D.04/84[L59N"2 5X7X0.9 -
S * $5-7121410-5P SCREW 3/16-2F L=14 0.04/84] INETRAL™ 3/16-28 L=14 -
9-1] 100-22366 PRESSER BAR GUIDE BRACKET ASM. A O0&L7BL| 9Tk~ %9% s 93 1
F=2 |« $5-7111110-71P SCREW 11/64-4C L=10.5 A.D4/84|INLESIL™ 11/64~-40 L=10.5 1)
10-1 10C-22C10 PRESSER BAR A DB/79|29r8~- Y
11 $5-609C91C0-TP SCREW  9/64=-4C L=9 E325™ 9/64-40 L=9 1
12 #01|10C-19057 PRESSER FOOT ASM, 191 A 23 1
132 #01| $5~609C810-5P SCREW 9/66-40 L= 7.5 E325 9/64-40 L=7_5 1)
14 #01|B1525-582-000 SPRING t9In%2 (&B]
15 #02]100-19156 PRESSER FOOT ASM, 191 B 9= 1
16 §02155-6090810-5p SCREW 9/64=40 L= 7.5 E325% 9/64-40 L=7,.5 (50
17 #021B1525-582-000 SPRING I9IN*2 1)
18 §s=-712C910-5P SCREW 3/16-28 L=9 INETRL 3716-28 L=9 1
19 B1520~-552-000 HAND LIFTER TYIPYS Lnm- 1
20 B1518~481-0A0 HAND LIFTER CAM ASM, 19I?5nL 9= 1
21 RO-0371801-00 RUBSER RING 0U9 1
22 B1517-552-C00 HINGE PIN LIS 49557 1
22-1| WP-0740516-5SP WASHER 7.4X11.8X0.5 ALT1/B31E59"0%2  7.4X11.8X0.5 1
23 B83431-581-000 LIFTING LEVER GASKET N Y+ 1
24 81516-552-000 LIFTING LEVER LINK LEPs™ €9 w2 1
25 100-22507 CONNECTING ROD, HORIZONTAL EI*Pr™ 328%™~ 1
26 RE-060C000-KC SNAP RING 6 EL*S5tan 6 1
27 81523-2246-000 SNAP RING Hi B 1
28 B3416-552-000 CONNECTING ROD HINGE SCREW EY%PY™ 33a%- Swzaiv 2
29 RE-0500000-k0 SNAP RING S ER*5hAT 5 3
30 S0-0630301-5p HINGE SCREW D0=6.35 H=3 S*Z2y™ p=6.35 H=3 1
31 100-22408 LIFTING LEVER Etpy~43 1
32 SD=-04630275-5P HINGE SCREW D= 6.35 H= 2.7 952%™ p=6.35 H=2,7 1
33 B3418-555-000 SWIVEL SCREW YNE*-FELT FIzE™ T
34 $D-0720331-5pP HINGE SCREW D= 7.24 H= 3.2 I L3v™ p=7.24 H=3.3 1
35 B3414-555-0C0 LIFTING LEVER LINK ARM A A LALMT LY A 1
36 83416=-555-CC0O SWIVEL YYES =507 1
37 NS-6620310-5P NUT  3/16-32 0Yn2%F 3/16-32 1
38 100-22406 CONNECTING ROL, VERTICAL LYRPE™ LY YE- 1
39 §5-7620750~-5P SCREW 3/16-32 L= 6.5 IRES2E 3/16-32 L=6.5 1
&0 #05]155-8660810~-TP SCREW 1/4-40 L=8 FAXI* 1/4=40 L=8 1
41 #05|S5-8660970-TP SCREW 1/4-40 L= 8.5 FAIY™ 1/4-40 L=8.5 1
L2 #05|WI-1052C10-KP WAVED WASHER 10.5X14.5X0.2 TEINMRYN*210.5%X14.5X%0.3 1
43 R0O-0691801-00 RUBBER RING [+ L A 2
44 #05/100-28C09 REVERSE FEED CONTROL LEVER 229Lpn- 1
45 CS-1031210-SH THRUST COLLAR ASM. 0=10.32 w=12 ASAboY 0=10.32 wW=12 52 1
46 $5-8660610-TP SCREW 1/4=-40 L=6 FARE® 1/74=-40 L=6 (2)
47 N5-6120310-5P NUT 3/16-28 o¥n21%k 3/16-28 2
48 $5-8120740~5P SCREW 3/16-28 L=7 AL 3/16-28 L=7 1
49 100-28561 FEED REVERSAL ARM ASM. 12YNSETHF A 5= 1
SC $5=-6121410-TP SCREW 3/1£-28 L=15.5 £33 3/16-28 L=15.5 (1)
51 Sp-0600321-5P HINGE SCREW D= 6 H= 3.7 %52 bp=6 H=3,2 2
52 100-28¢03 FEED REVERSAL LINK 229 ALY A 1
53 100-286%5¢9 FEED REVERSAL ARM ASM, 1IYASLLHF B 53 1
S4 §5-6121610-1P SCREW 3/16-28 L=15.5 E525* 3/16-28 L=15.5 (G B)
55 #05)10C-28108 SHAFT : D.09/81 [22Lpm= %o -
55-1|#05}10C-28116 SHAFT A.09/81 |224Ln"=-3%2 1
56 100-28363 FEED REGULATOR ASM, 12y¥3-eY¢ 23 ’ 1
57 $5=-7111110-TP SCREW 11/64=-40 L=10.5 IRE52Z* 11/64=-40 L=10.5 1)
58 S5-866C%70-TP SCREW 1/4=40 L= 8.5 FA2S* 1/4-40 L=8,5. 1
59 100-28207 SHAFT SUPPORT 1o9LUN=- y294% 1
60 RO=-1372301-00 RUBBER RING LFEAR 1
61 RO-0742401-00 RUBBER RING [LFEA 1
62 100-28405 FEED REGULATOR SCREW 124 Fa-evay~ 1
63 100-29452 STITCH DIAL ASM. AEY 15 93 1
X3 B81148-555-000 SPRING 124 F3~-t9 t*on~2 1
65 B1147-555-000 PIN 19y F3-Y Loy 1
b6 55-6121030-sP #@SCREW 3/16-28 L=10 E523™ 3/16-28 L=10 1
X4 #09 |10C-19354 PRESSER FOOT ASM, A.01/85 491 2z 1
Note (i¥&C) #01.....For LZ-1280 1.Z-1280F
#02.....For LZ-1280B LZ-1280BFR]

- 10 —







Ref, |Note Part No. EC. Amt,
No. |iEd W & Description TEEH X % i;’ql
1 €Q-5050000-00 OIL WICK 13 0.4
2 100-26607 FEED ROCKER SKAFT A1NT 2245~ 9 1
3 100-26102 ECCENTRIC SHAFT 1IN9%{y~2 1
4 81702-155-CCO BUSHING, REAR 12932 A9 1
S $5-815C710-5P SCREW 15/64-28 L=7 FAIL® 15/64-28 L=7 1
é 100-26359 FEED ROCKER ASH. 1745% 193~ 9= 1
7 $$-7121410-5P SCREW 3/16-28 L=14 RETIL 3/16-28 L=14 2)
8 $5-6580752-Tp SCREW 1/8-40 L=7 oYh2P ALY 1/78-40 L=6.3 2
9 #01]10C-24008 FEED DOG A 129N A 1
10 #02)100-24107 FEED DOG B 129N* B 1
10-1] #09]100-25%06 SPACER A 10/BQ] 2999 12" -7 1T
10-2| #10| 100-24305 FEED DOG C A.07/781]22yn~ ¢ 1
10-3] #09|100-24701 FEED 00G D A 12784 toyn~ 1
11 100-26201 SPACER 1209 {42 An*-9 2
12 100-265C28 LINK PIN YRI-G%2TY YL~ 1
13 100-26060 FEED BAR ASM, 10y9%{ 23 1
14 58-7121410-5P SCREW 3/16-28 L=14 INEIFL™ 3/16-28 L=14 (1)
15 100-26409 LINK IR3-9%200 432 1
16 RE-0300000-k0 SNAP RING 3 EL=5kan 3 1
17 55-8120740-5¢ SCREW 3/16-28 L=7 FARLD™ 3/16-28 L=7 2
18 ca-2020000-C0O OIL WICx 132 0.2
19 100-37208 OIL WICK HOLDER 224S*49F" 132291 1
20 §5-3120540-5pP SCREW 3/16-28 L=5,4 L™ 3/16-28 L=5.4 1
21 NS=-6680410~-5SP NUT 9/732-28 a¥n2tst 9/32-28 2
22 10C-27159 FEED ROCKER SHAFT CRANK ASM. AINT2YHF~ 2= 1
23 §5-6121610-T1p SCREW 3/16-28 L=15.5 E%39% 3/16-28 L=15.5 (4 )
24 $5-2150710-5sP SCREW 15/64-28 L=7 FARY™ 15/64-28 L=7 1
25 B1604-155-CC0 FEED ROCKER SHAFT BUSHING, FRCNT 124329 1454 1
26 €Cs-1111010~-5SH THRUST COLLAR ASM. 0=11_,11 w=10 ASARSY 0=11.11 w=10 72 1
27 $5-8660530~-TP SCREW 1/4-40 L= 4.5 FARL® 1/4-40 L=4.5 2)
28 10C-27C01 CONNECTING ROC RIN129Y LoYYRS 1
29 $D=-0900701~-TP HINGE SCREW D= 9 H= 7 "2y 0=§ N=7 2
30 100~26805 ROD R1A{29Y Q¥p™ 1
31 10C-26904 SIDE DISC PLATE A1A€224 ne 28 1
32 $5-608C710-5¢ SCREW 1/8-44 L= 6.5 E53Y™ 1/8-44 L=6.5 2
33 100-26706 ECCENTRIC CAM A1AT 22unL 1
34 $5-8660610-TP SCREW 1/4=-40 L=4 FARI™ 1/4-40 L=6 2
35 #03[B16C9-804=-ACO BUSHING 104 ARPYLI™ 1
36 . B1653-470~-000 PIN h23%3t* > 1
37 100-29601 FEED DRIVING ROCKER BLOCK 12433-£9Y31 Hh723%3 2
38 §5-6111010-5P SCREW 11/64=-4C L= 9.5 E52u™ 11/64=-4C L=5,5 4
39 100-27407 PLATE @ 19y ¥z-tYS51 25 B 1
40 10C-27308 PLATE A 2949 F==-tYS51 25 A 1
41 #05|10C=-27&54 BALANCE WEIGHT ASM, Fa-eUS1 YYPI2YY 5= 1
42 #05]|55-9111020-TP SCREW 11/64-4C L=10 avh2&*Lk 11/64-40 L=1C 2
43 100-27209 FEED DRIVING ROCKER 12y FEI-£Y541 1
[T 100-27506 STOPPER PLATE 199 F3-t9591 241 1
45 $5-5110710-57 SCREW 11/64=40 L=7 FSR3AZ™ 11/64=40 L=7 1
46 100-28801 BUSHING 129 AZAILNT AS5K 1
47 §5-8150710-5P SCREW 15/64-28 L=7 0.11/80|55-815051C-Tp -
$5-8150510-71P SCREW 15/64-28 L= 4.7 A.11/80 | bAIT™ 15/64=28 L=4.7 1
48 10C-28702 FEED VARIABLE SHAFT 129 AZhov™o 1
49 #05(100-29304 REVERSE FEED LIMITER L 22 FULEEEETEE Y F 1) 1
50 #05|SS-6111140-5p SCREW 11/64=-40 L=11 E3525" 11764-4C L=11 1
51 $b0-0600321-5P HINGE SCREW D= 6 H= 3.2 A“LAy™ p=E& H=E,2 2
52 N5-612C310-5P NUT  3/16-28 oYh21utk 3/16-28 2
53 100-29106 FEED REVERSAL LINK 194 AZHINL? B 1
54 100-29C64 FEED REVERSAL ARM ASM, AZNASL0HF™ € 9% 1
55 55-7121410-5p SCREW 3/16-28 L=14 INES2E™ 3/16-28 L=14 (&B)
56 100-29205 SPRING SUSPENSION BRACKET EIn*yn=any 1
57 $8-6111140-5P SCREW 11/64=-40 L=11 L3235 11/64-4C L=11 1
58 B1£46-555-CCO TENSION SPRING 1

Note (i¥EC)

#

#01.....For LZ-1280
#02.....For LZ-1280B

(For attaching elastic tapes.)

#03.....For Selective part
#05.....For LZ-1280,LZ-1286
#09.....3pecial order part
#10.....For LZ-1280B

(For attaching elastic tapes.)
(for pulling amount 2mm Max.)

EYN®y pr2

LZ-1280F
LZ-1280BfH
(Aay-T4er F)
BB
LZ-1280,LZ-1286
B SCEB
LZ-1280B A
(da5-2F )
(X v Bk A20mH)

— XD



7. HOOK DRIVING SHAFT & HOOK COMPONENTS TEh, £




Ref. |Note PPart No. o E. C. Amt,
No. i & & Destrintlon KHEH 8 - & I;f M
e
1 100=34056 BOBBIN CASE ASM, At uy=2 2% 1
? 1100-34254 BOBBIN CASE LATCH LEVER ASMN, IVFUpt - OF (1)
3 B1B10-761=F00 LATCH SPRING IUE RITY (1)
4 100=-34106 BOBBIN CASE TENSION SPRING FI=L)* 2 (1)
1 81810=-761=J00 TENSION SCREMW FI=y 2y (§ 5]
6 B1810=761=H00 CLAMP SCREW $3-H1*2 pARLe 1)
7 B1810=761-G00~-A |STOPPER SCREW S ¥ XS TINES Vi £}
R 100-34007 BOBBIN CASE LA S E LF )
9 B1809=T61=-000 BOBBIN L3l b 1
10 100=32555 HODK ASH, ny 2t 1
11 $5-8110422-TP SCREW 11/64-40 L=4 FARDY 11/64=40 Lws (2)
12 100-33207 BOBBIN CASE POSITIONING FINGER FENT TR A 1
13 ss=-6111010-5SP SCREW 117/64-40 L= 9,5 £330+ 11/764=40 L= 9.5 1
14 B1808.552.0B0 PIN ASM, L 21Vy YoT1.2u 9= 1
1 R0O-034,0802-00 RUBBER RING ouyoe eh
14 B1810=552=000 OIL WICK FEAEES SN 3 ¥ VLN LT 1)
17 100=31409 HOOK SHAFT BUSHING NIL*IAIN A 1
18 55=-8150710=-5P SCREW 15/44=28 L=7 FARD* 15/44=28 =7 2
19 B1308B=155=0A0 PINJON ASM, AIN2*L? 3= 22 1
20 $55-3660810=-TP SCREW 1/4=40 L=j§ FAZY* 1/4=40 | =8 (2)
21 81307~155=0A0 GEAR ASM, LARGE IFNTNIONT Ao D= 1
22 $5-84660810=-TP SCREW 1/4=40 L=§ FAZD* 1/4-40 =3 )
23 100=31300 HOOK SHAFT LS 1
24 10031508 HOOK SHAFT BUSHING NIL*2AIN B 1
25 100-3770¢ GASKET NIU*TATN B N* VD 1
26 100-31407 BUSHING CAP NIU* 243K 22 1
27 $S=1080420-5P SCREW 1/8=44 =g bt B 1/8=44 L= 4 3
28 100=3000¢ HOOK DRIVING SHAFT FEHA] 1
29 100=-30104 BUSHING, FRONT DYDY 143K 1
30 $5-81c0710-5P SCREW 1c/44=28 L=? D,11/80 |SS=81507c0=5P -
$5-8T50750-5P SCREW 15/64-28 =7 A 11/80 A% 15/64=28 | =7 3
30-1 $5-8151150=5pP SCREW 15/64~28 L=10,5 A 11780 [rARDt 15/4,~28 L=10,5 1
31 100=-31201 BUSHING NT Teredsn 1
32 100=34402 SHAFT N 2pr=yro 1
33 19031052 HELICAL GEAR ASM, NIFRr=pN2¢ N7 B 22 1
34 52-8660810-TP SCREW 1/&=4p L=8 FARY® 1/4=bp =B (2)
35 QU 100~30458 HELTCAL GEAR ASHM, NI2F*t=pN\2* N2 A 72 1
346 ©03|S5-8660810~TP SCREW 1/4=4g L=8 FARD* 1/4-4p =B (2)
37 100=30203 BUSHING, INTERMEDIATE YRLT2 ThiFR 1
38 | 100=30302 BUSHING, REAR YL 2 V04K 1
39 ©06]|100=191054 SCREW GEAR ASM, NU2URL N2* WY A 2% 1
40 £06[85~-86604610=TP SCREW 1/4=40 LE6 FARDY 1/4=¢0 Lnmé (2)
41 s8=-1095307-00 8EARING D=9,52X22,22 F*eRACPULIY D0, 52%X22,22 1
42 100=30,01 HOOK DRIVING SHAFT SPROCKET EEHAS S A b/ T 1
43 §5+-8660610-TP SCREW 1/4=40 L=6 |0.11/80|S5=6660710=TP -
55=6660710=TP SCREW 1/4%40 L=7 A, 11/80 |LS5aur 174=40 L= 7 2

RIRES

HRIREREL (LZ- 1280/)

- 14 —




8. LUBRICATION COMPONENTS fa hfa (%




Ref. |Note Part No. EC. Amt
No. |t = & Description TEER = Fa Rﬁoql
1 * $5-7110910~-sP SCREW D.11/83]/55-4110715-5¢p -
. $$-4110715-5p SCREW 11/64-4C L=7 ALTT1/83]39%25% 11/64=40 L=7 1
2 83524-552-000 PLUNGER THRUST PLATE 2°533%e- 191n19~ 1
3 B81214-038-000 PLUNGER SPRING 7°559%r~ 4TI~ 2 1
4 B3534-155-CC0 PLUNGER PAE PAN B 1
S 83536-122-0Q0 OIL TUBE HOLDER $1-1 P21 1
6 $S-711C710-5pP SCREW 11/664-40 L=7 ILLETALS 11764-40 L=? 1
7 10C-35863 FELT ASM_ hoY1-710bF A 93 1
[ Ca-2020000-C0 OIL wICK 1v5 0.1
9 100-36C02 FELT n>Y41- 21Mb B 1
10 10C-35505 FELT PRESSER M- 2intbayrx 1
11 10C-35707 OIL REGULATING SCREW AT 193- Fa-gvaue 1
12 R0O-0291801-C0O RUBBER RING 0459 1
13 B2616-272-CC0 SPRING n“2 1
14 Se-1110402-¥2 CONNECTING SCREW M. 0B/79|¥F1-7%L3T925% N
15 100-35459 O0IL SUPPLY PIFE ASM. 2752 %1-1n°13% 9 1
17 10C~-37109 OIL REGULATINE SCREW LESUERE SR T IR 1
18 NS-615C310-5p NUT 15764-28 Q¥N21%F 15/64-28 1
19 BP-3000000-C0 VINYL TUBE, WHITE D=3 M 11779 Ez-uns£7* 0.5
20 $5-711CS10-5sP SCREW 11/64=40 L=5 IREIRLS 11/64=-40 L= § 1
21 B3538-112-TCO CORD HOLDER ER P TR EA 1
22 100-37059 OIL SUPPLY PIPE ASM. Y59%2 $1-1n* (37 2= 1
23 100-35053 PUMP DRIVING GEAR ASM. ATk =povR3 A 5= 1
24 §5-8660530-TP SCREW 1/4-~40 L= 4.5 FA2YY 1/4-40 L=4.5 2)
25 B3516-552-000 GASKET : PIVT JUNEIL™ vy 3
26 83531-552-CA0 BASE ASK, PICS JUNESAT 9= "
27 83513-352-T00 OIL SIGHT WINDOW P75 JUTRIES k|
28 B3514-552-C00 PRESSER PINT JYTEILT 241 1
29 55-2091520~-5P SCREW 9/64-40 L=14.7 INTTRL™ 9764-40 L=14.7 4
30 §$-8150710-5sP SCREW 15/64-28 L=7 FARE® 1578428 L=7? 1
31 100-35301 BUSHING £%°57° gpv-znois5y 1
32 100-35202 PUMP DRIVING SHAFT £°57° 9p%=5%9 1
33-1 100-351%0 PUMP DRIVING GEAR ASM, L=14 A 0B/79[#%27° 5+ =023 L=34 7= 1
34 SS-866C530-TP SCREW 1/4=-40 L= 4.5 ALOB/79 MR 17440 L=24.5 (2)
35 83512-122-000 OIL TUBE CLAMPING SCREW N 4% 1¥¢3y% 1
36 83511-122-000 OIL TUBE CLAMPING SLEEVE A*1J* 2F(Inyy) 1
38 B3IS501-552-0A0 OIL PUMP ASM, $¥1-2 #°57°91 93 1
40 $5-6111140-5pP SCREW 11/64-40 L=11 M.O3/81]E525% 11/€4=-4C L=11 2
41 B3507-155-000 OIL PUMP INPELLER h1FLuwD 1
42 WP-0550800-5P WASHER 5.5X1CX0.8 ES¥*n 2 5.5x1Cx0.8 1
43 $5-6081010-TpP SCREW 1/8-44 L=1C E52% 1/8-44 L=10 1
Lt B3502-122-0C0 OIL PUMP COVER $1-1 $*37* 73 1
45 83504-155-000 FILTER SCREEN arr:s 1
46 B3503-122-000 OIL PUMP FRAME $1-2 2%*57%92 A 1
47 SS-6081210-5P SCREW 1/8-44 L=12 33y 1/8-44 L=12 3
48 83552-481-000 OIL PUMP INSTALLING COLLAR A.03/781 [#%27%51 n5- 1
49 WP=0450000-5D WASHER 4.5X8X0.5 A.03/81 |E57*n"2 4.5X8X0.5 1
50 $$-7112110-5sp SCREW 11/6£4=4C L=31 A.O3/781 1AES23" 11/64=-40 L=30 1

- 16 —




P

o ————— o e e by

OIL RESERVOIR & KNEE LIFTER COMPONENTS

.\‘__..I

1
1
1
t
1
i
1
i
3
1
.
.
I
1
1
1
1
|

PN - 3

L
Ref. |Note Part No. Description E. C. & # mt.
a g
No. | o -] EWER &e&
1 B3419-552-0A0-A |KNEE LIFTER PLATE ROD ASM. g tY=?7 SFy%9 9% 1
2 83430-552-0A0 KNEE PRESS PLATE ASM. tYFPF13 23 Ty
1 B83431-552-000-A |KNEE PRESS PLATE COVER LY PF12 A== ()
4 §5-9661120-CP SCREW 1/4-40 L=10.5 o%n2&*NE 1/4-40 L=10.5 €13
5 B3419-122-000 KNEE LIFTER PLATE ROD CY*PF S73%9 1)
é 83421-555-000 KNEE PRESS LIFTER ROD (o M & Ak ). e 1
7 B88228-125-000 OIL RESERVOIR MAGNET Hb3 3 1
g 100-38057 OIL RESERVOIR ASM. PIn53%4 92 T
9 100-38065 OIL RESERVOIR ASM. PINSIRTY 9= o
1¢ B8227-125-CCO FELT CUSHION k=2 99333 (&)
11 B8226-125-CCO RUBBER CUSHION k=2 9%12%¢% %)
12 100-38008 OIL RESERVOIR PI%s53%p £13
13 TO0=-38707 OIL RESERVOIR GASKET PINTINA N0 YD 1)
14 $5=-6741C10-~5P SCREW 3/B-28 L=1C cZ2y» 3/8-28 L=10 1
lis £88219-125-000 CIL DRAIN CAP GASKET N121P175 Ne v S}
16 * | B3420-552-0A0-A [KNEE PRESS ROD ASM, D.06/83|EY*PT 323%9 2= -
16-1] * | 83420-555-04a0 KNEE PRESS ROD ASY. A 06/83|EY*PF32u%9 22 (§ D)
17 $$-9182010~-5N SCREW 9/32-2C L=20 aYho&*nt 9/32-20 L=20 2)
18 B3L27-122-000 KNEE PRESS ROD MOUNTING BRACKET . LY~ P57 3FI%7 FIVFTOF 1)
19 * B3420-552-0C0 KNEE PRESS ROD 0.06/83|EY*PF 31372 =
19-1] ¢+ | B3420-555-000 KNEE PRESS ROD A.06/83 LI P70 1
20 - NS=6150430~-5R T 15/64-28 M.06/783|0Yh2tYr 15/64-28 (2>
21 * | B3425-552-000 KNEE PRESS ROC LIFTING LEVER D.0&/B3|EYFr™ N{FLOF" B -
1-1] * B3425-555-000 CONNECTING ROD, VERTICAL A.D6/7B3EYNPE" h{TLOF" (1)
22 55-8152080-5R SCREW- 157/64-28 L=19.5 FAXEY 15/64-28 L=19.5 m
23 $$-8153010-58R SCREW 15/64-28 L=30 FARY™ 15/64=28 L=30 ()
24 * §5-9151540-5SR SCREW 15/64-28 L=15 b.06/B3|a%nI&"Nt 15/64-28 L=15 -
25 * §5=-9151220~-SR SCREW 15/64-28 L=12 D.06/83|0Yn2& Nt 15/64-28 L=172 =
25-11| * §5-9151610-5R SCREW 15/64-28 L=16 A.06/83|aYnok"kLt 15/64-28 (S D)
& * B3424-552-000 KNEE PRESS ROD LIFTING LEVER 0.06/83|EY™P5™ HAIFLOT™ A =
27 * | B63429-552-000-A [SPRING 0.06/83[EYPI™ RIFLHT N2 -
27-1} * 83429-555-000 SPRING A.D6/783|EY"P5" A{FOF N2 1)
28 83426-552-000 THRUST RING CY“PF¥ 2342 ATAMYY (1),




10. BOBBIN WINDER COMPONENTS

I
1
|
!
t
|
|
!
!
!
I
|
|
|
|
|
|
|
|
!
|
1
!
1
i
|
!
I
I
I
|
|
|
|
1
I
|
|
|
|
1
|
!
I
|
|
|
|
1
|
L

//

Ref, |Note Part No. . EC. Amt,
No. |2 & % Description TEER 2 % l&ei
1 100-07169 THREAD GUIDE SHAFT ASM, TP% Fo¥43~2 5= 1
2 G5106-151-CCO TENSION NUT TFF3-% 1Y )
3 65109=-151-060 SPRING {14+F3=3 I9F FAN™2 1)
4 G5107-151-CC0 SPRING THF3=2 N*2 (&3]
5 G5108-151-CC0O THREAD DISC {+¥3-3 %3 3 )
& 10C-07151 THREAD GUIDE SHAFT SUBASSEMBLY 1+3% FPoTI4%2 53 )
7 $5-8116510-sPp SCREW 11/64-40 L=5 FARY™ 11/64-40 L=S 1
8 100-07003 THREAD GUIDE PIN TEI% Purta~- 1
9 NS-6110310-5P NUT 11/64-40 0%h23%F 11/764-40 1 A
10 B3214-470-CCO GASKET TEIFI5T N*9%5 1
11 83212-470-CAD DRIVING BEVEL PULLEY ASM, D.05/80|B3212=-470-A00 =
11-1 83212-470-A00 DRIVING BEVEL PULLEY A.OS5/B0 TFI$2+" =07 1
11-2 | $5-8661030-5P SCREW 1/4-40 L=1C A.05/80 |F22%™ 1/4~40 L=10 2
12 $$-7111810-5P SCREW 11/64-4C L=18 0.05/80 |ILESEZ™ 11/64~40 L=18 B
12-1 N5-6110310-5P NUT 11/64-40 0.05/780 |o¥ho1%EF 11764-40 -
12-2 WS-0441040-xP SPRING WASHER &4,.4X7,4X1 lo.0s780 [n"29"r2 4. 4x7.4x1 -
13 §$-7111120-57 SCREW 11/64-40 L=10.5 INETAL™ 11/764-40 L=10.5 1
14 100-07359 BOBBIN WINDER BASE ASM. I31K2% V-F 0= 1
15 83208=-470-CC0O HINGE SCREW STUD UL ITILES T (& B)
16 100-07409 PIN RS B H] o (1
17 B3204-470-CGCO BOBBIN WINDER LEVER TEIfLN"- 1)
18 $$-811C510-sp SCREW 11/64-40 L=S FARY™ 11/64=-4C L=S 1
19 B3205-47C-CcCO SPRING TEIFLN*=-n"2 (1)
20 RE—OZZUOOO-K% SNAP RING 3.2 ER“S+49 3.2 1)
21 83220-470-CC BALL LUN*=FA3%2 1)
22 * B83221-470-0GC0 SPRING b.01/83 |100-38404 -

* 10C-38404 SPRING A 01/B3 lun=291n*2 (1)
23 83201-470-CCO BOBSIN WINDER BASE TFI$5%1 (&}
24 83216=-470-CCO BOBSIN WINDER WASHER 1TEI4L%045 Yy 1)
25 83203-470-C00 RUBBER CUSHION 2943y Y" 1)
26 £3210-470-CA0 SPRING HOLDER ASM. TEIEI°NT N 294 92 (1
27 $§-809C540~-5P SCREW 9/764~-4C L=S FARYY 9/64-40 L=S 2
28 B3213-470-C00 SPRING TEIFI%LT N2 (1)
29 B3211-470-CCO BEVEL PULLEY TEI$ILT [§}]
iC B3217-470-CCO BEVEL PULLEY SET SCREW TEIFI™RIT b2y~ 1)
1 100-07508 BOB3IN WINDER BASE COVER TEI$9%1 nn%- 1)
32 §5-209C620-5SP SCREW 9/64~40 L=5.5 INTIRL™ 9/64=-40 L=5.5 (2)
33 B3218=-470-CCO WIRE SPRING EVERY FAN2 (1)
34 B3219-470-CCO WIRE SPRING SUPPORTER AAERS bApm2YYx (G D)
35 83209-470-CCO BOBSIN WINDER SHAFT TEI$2%0 [&]
3¢ B3202-47C-CCO BEVEL PBUSHINCGC T2y n
37. B3207-470-0CCO SPRING THIFYIN~2 n




1.

BELT COVER COMPONENTS

VI s Ratdiift 3

Ref. |Note Part No. Description E. C - % mt.
=] .
No. |HXR =] -3 ¥EFA &ei
1 100-39006 BELT COVER A AYREANR=- A 1
? ]100-39105 BELT COVER SUPPORT STUD ACKRANN- BF2- I .
3 $5-5110740-Tp SCREW 11/64-4C L= 6.5 F5R25% 11/764=-40 L=6.5 3
I3 §5-9150860-5° SCREW 15/64-28 L=8 aYn2&™ktk 15/64-28 L=8 2
5 WP=-0621016-5SD WASHER 6.2X13x1 E34%n™2 6.2X13x1 2
6 100-39204 BELT COVER B AR ANt~ g 1
7 * 10C-39859 BELT COVER PRESS PLATE A.02/82 [A™KIHN"~ FF13 I 1
g |* |wP-0501016-sc  |uAsHER 5x10.5x1 4.02/82 |E59%n"2 5X10.5X1 1 1
9 * 5573682500'5(2 WO0OD SCREW 0=4.8 L=25 A.02/82 |INEI22% D=4, B L=25 1

- 19 —




12.

THREAD STAND COMPONENTS (1)

PR

RIEHEME (1)

L1

PRS-,

Ref. |Note Part No. o E. C. . Qg\q{
No. |it& &Y & Description TEER oR # fﬁ&
-1 03301-555~BA0 THREAD STAND ASH, 1+37y-% 2% 1
2 83311=704=000 SPOOL REST ROD RUBRER CAP TEIFH*~ FI%I%e (&b
3 NM=6160511=-SE NUT M16X1.5 D.12/79 |6n27YF M16K1.5 122 -
B3317-704-000 NUT €15 AT2/79 [HREFTe~ FATYH (4
4 WP=-1702600~89 WASHER 17X30x2,6 E39en*2 17X30X0.6 (3
5 D3306-555-800 THREAD GUIDE STOPPER PLATF 1RRFCEP0T1 bALS (1)
6 B3307~704=000 THREAD- GUIDE A 1r37 1PPOTL A 2)
¥ 83313-704=-000 SPOOL REST ROD, UPPER D,12/79 [1h8F5*= 9T -
83313=704=0A0 SPOOL REST ROD ASHM,, UPPEPR A 12/79 [1F8F4%= 9T 7% (D
8 83305-704-0A0 SPOOL REST ROD JOINT ASHM, D,12/79 |[1H9F8* = Y4*F 0% -
f=1 B3305-7046-000=-A JSPOOL RESY RQD JOIMNT A 12/79 |{+3Fg*=Y%*F 1)
g-2 NM=6040000~SN NUT M4 A 12/79 |6N21YF M LX0,7 2y
8-3 SM=6041410pSC SCREW M4X0,7 L=14 A 12/79 |E32% N4X0,7 L=14 2>
9 B3301=704=000 SPOOL REST ROD, LOWER 0,12/79 |1F3F%* = 27 N
B3301-704=-000~A |SPOOL REST ROD, LOWER AL12/79 [1+3F%% =~ R 12
10 03302-555-R00 BRACKET 1h8F ouat g QD]
11 SM=9061080-SE SCREW M6& 1=10 6h2gr b ME 1 =10 (1
12 W5=1643202-XR SPRING WASHER 16.4X26,6X3,2 NeFTEN*A 16.4X26.6X3,2 (S8
13 SM-92050813~-SE SCREW M5X0,8 L=8 6NJEA KL M5XD,8 L= 8 (2)
14 Ws=0521010-KN SPRING WASHER 5,2X8.2X1 NTFTEA* L 5,2X8,2X1 (2)
15 WP-0520656~SA WASHER 5,2X9,5X0,6 E39*n*x  5.2X9.5X0,6 2}
16 B3312-012-000 SPOOL VIBRATION STOPPER TRIF JLE* 2 2y
17 83305-=012=000 SPOOL PIN {FI® YR - (2)
18 WP=-0560860-SE WASHER 5,6X12X0,8 L59*n*2 5,6X12X0.8 (23
19 B3311-012-000 SPOOL REST CUSHION TRIF Sxys ()
20 B3303=704=000 SPOOL REST {F8F 213 (2)
21 WS-0521010=KN SPRING WASHER 5,2X8.2X1 N*x9*+n*x  5,2x8,2x1 (2)
g% NS=61238R1~SE NUT  3/16-28 6n2TYF 3/16-28 (2)

MA0-11532000

STAPLE

A=t AT

.43




13. THREAD STAND COMPONENTS (2)

FIAFEBEME (2)

Ref.|Note Part No. . C. Amt.
No.| &z & & Description ,;Effc_:ﬁ =) & 11;&&
1 B3301-012=0A0 THREAD STAND ASM, P77 Y=¥ 0% 1
2 83310-012-000 POSITION CUP SET SCREW THFIF CFPaTL DARYS 1
3 WS=0641560=KR SPRING WASHER 6,4X11,9X1,5 N*2TIne2 6,4X11,.9X1,5 1)
4 8330%=012=000 POSITION CUP 1+3F bPoytL TOURS A (1)
5 83307=012=000 THREAD GUIDE 1437 (P71 (2)
6 83308-012-000 ROD WASHER 1r37 APPSO 1)
7 B3306=012-000 SPOOL ROD 1+37 HIny 1)
8 NH=6061061=SE NUT M6 6N21I9r M6 (SR
9 B3302~012~000 SPOOL REST ROD 195 L0y (1)
83303-012=0 SPOOL REST ASM, 1h3%9y 23 (1
SH=9061080~ SCREW M6 L=10 6NZFOLY M& Lwi0 )
B3311=012-000 |SPDOL REST CUSHION Tht D5 ' (€3]
83305-012=-000 SPOOL PIN 78 HhRe 2)
WP=0540860-5E WASHER 5,6x12x0,8 E3Y*n* 3 5,6X12%0,8 2)
WE=0531060=KR SPRING WASHER 5,3X8,3x1 N*2Yepe 2 5,328,3:1 (2)
NS-£123881-SE HUT 3/16-28 6n2TYr 3/14-28 121
83301=-012=-000 SPOOL STAND 1r5F9% o (1)
SK=3452000-SE WO0p SCREW 0=4,5 L=20 INE23L* pwh,S |20 32
WE=1002560~KR SPRING WASHER 10X1BX2,S N*RY%n*2 10x18%2,5 )
NM=8100663=5E NUT 4190 6Nn21Y+ M10 (2)




14,

EXCLUSIVE PARTS FOR LZ-1286

LZ- 12865 &

All parts other then above are same as those of LZ-1280

EREHSAOBWRIILI-1280 L HFT T,

Ref. |Note Part No. Description E. C. it # Amt.
No. |iEfe L. EEER ?ﬁ.'
1 100-45052 PRESSER FOOT ASM. 191 A 9= 1
2 $5-6090810-5P SCREW 9/64=40 L= 7.5 ES535™ 9/64-40 L=7.S (¢}
3 B1525-582-0G0 SPRING e PTIME] (&}
4 100-41002 THROAT PLATE nI13 A 1
5 100-47009 FEED DOG. 179 A 1
6-1 100-43461 WORM WHEEL ASNM, A.OB/T79|HA=L&Th 73 1
7-1 100-43065 WORM ASM. A.08/79|92=-t A 9= 1
7-2 $5-8660610-TP SCREW 1/4-40 L=6 A.OB/79|FA22% 1/4-4D L=6 )
9-1 100-43610 NEEDLE VIERATING CAM p.05/81|nu72une ! -
9-2 100-43628 NEEODLE VIERATING CAM A.05/81[nuaune 1
10 82502-280-RCA FEED CAM ROLLER R/429%4L 30 (9*1) A 1
T 100-44204 ROD GUIDE PIN NITIO%F® %7 ]
12 100-44006 NEEDLE VIBRATING ROD 0.05781|nuugnE -
12-1 100-44014 NEEDLE VIBRATING ROD A.05/781|nurugye~ 1
13 $5-7111410-5P SCREW 11/64-40 L=16 INEI2S* 11/66-40 L=14 3
14 $S-8110422-TP SCREW .11/64=-40 L=4 PARTY 11/764-40 L=4 1
15 10C-44303 SCALE PLATE ZUNN® JEY 1
16 100-44105 ROD GUIDE A0S E~ Foiq 1
17 $5-8660810-Tp SCREW 1/4-40 L=8 FA2S* 1/4-40 L=8 1
18 $5-8660970-TP SCREW 1/4-40 L= 8.5 FA25™ 1/4-40 L=8.5 1
19 #09] 100-45755 PRESSER FOOT ASM, A.01/85|t41 9= 1
&
#09.....Special order part B SRS

— 22 _




15. EXCLUSIVE PARTS FOR LZ-1287

LZ- 12875 586

23



Ref. |Note Part No E: ‘C. Amt.
No. |de da & Description rEER & . [:,(’fﬂ':
1 $5~7110910=TP SCREW 11/64=-40 L= 8,5 INLIIY* 11/64=40 |=» B,5S 2
2 100=-54710% ARM SETTING BASE 0,10/80[2upnn® $F3=t7H¥* 7171 -
2=1 100=~54112 ARYM SETTING BASE A 10/80 |5UNN*$3-EY0F* QF19* 1 1
3 100~54203 PLATE 17431 pYII43 1
4 100-550%1 PRESSER FOOT ASM, 27X A P2 1
b §5-6090310-5pP SCREW 9/64=40 L= 7,5 ol F B0 9/64=40 L= 7,5 1
é 81525=-582-000 SPRING 2TIN*2 (1)
7 100-51001 THROAT PLATE NnUL3 A 1
8 100=-57008 FEED DOG 229 A 1
9 B2502=280-80A FEED CAM ROLLER A/229ynl 10 (3*41) A 1
10 100=44204 ROD GUIDE PIN NY290UTrr Y*2 1
1 100-54005 NEEOLE VIBRATING ROD NnY2uoIr 1
12 55-8110422~TP SCREW 11/64=40 L=4 FARD* 11/764=40 L=4 1
13 100-50300 SIDE COVER PLATE Pl Y2AizAnt= A 1
14 100=~54500 SHAFT 121 $3A~TYeL* D 1
15 100=44105 ROD GUIDE nyunvr PoTe 1
16 $5=8440810=-TP SCREW 1/4=-40 L=8 FARD® 1/4=40 L=3 1
17 §5=8660970=TP SCREW 1/4=40 L= B,¢ FA29* 1/4al0 L=8,5 1
18 100~534c?2 WORM WHEEL ASM, DA=lb{=h 73 1
19 100-53056 WORM ASH, at=L A 72 1
20 §5=8660610=TP SCREW 1/4=40 L=é FAID* 1/4=40 L=é (&)
21 100=54401 SCALE MOUNTING BASE FUNAN* ARY RYIYLR 1
2e¢ $5=6111010=5P SCREW 11/64~40 L= 2,5 |2 1704 11/764=40 L= 9,5 1
22=1 WZ-1052010-KP WAVED WASHMER 10,5X14,5X0,3 A08/79|2Z0* 599N 210,5%X14,5%0,3 1
23 100~54302 SCALE PLATE JUNNTARY 1
24 $5=7080510=5P SCREW 1/8=44 L= 4,5 INEIFLT 1/8=k& L= 4,5 3
25 ©07[ 100=53502 NEEDLE VIBRATING CAM A nIFUNL A 1
25+=1 ] C08| 100=53601 NEEDLE VIBRATING CAM B A,0B/779 [nU2vns B k]
26 §5=7111410-5P SCREW 11/64«40 L=14 INETILT 11/764=40 (w14 3
27 100=-15907 LEVER STOPPER A 06/81[Un*~ AFUNS =~ 1
28 §58=7090410~5P SCREW 9/64=40 L= 3,5 A, 06/81|70ES2* 9/64=40 L=3,5 1
Note(;£i2)07.-...-For egual throw Wy HEN LA
QOB......For unegual throw AV, =ZHAYA
¢r All parts other ther above are same as those of LZ-1280. LIRRUAHOBSILZ- 120 3B TT,
@

— 24 —




LZ- 12855 A%

16. EXCLUSIVE PARTS FOR LZ-1285




All parts other then above are same as those of LZ2-1280
LEE DA OFRGRILZ-1280 ¥ BT,

Ref. |Note Part No. EC. Amt,
No. |iEZ & 0% Description X33 & % ‘a"ql
1 100-64C04 FEED DOG 290~ 1
2 100-61554 THROAT PLATE ASH, nuty 7: 1
3 #09[ 10C-63451 PRESSER FOOT ASM, 291 2% 1
g $5-6580752-1°P SCREW 1/8-40 L=7 oYhA2PE Lt 1/8-40 L=6.3 (1)
5 $5-8111010-TP SCREW 11/64-4C L=9.5 FA23™ 11/764-4C L=6.5 2)
& 100-63600 SPRING 19197 N2 )
7 SS-808C410-TF SCREW 1/8-44 L=3.5 FZ35Y 178-44 L=3.5 h
B . 100-63501 PIN 1IT9F Y~ 2 1)
9 #09|100-63006 PRESSER FOOT, LEFT 19159 £ 1)
10 #09| 100-63105 PRESSER FOOT, RIGHT 191y T3> ).
11 100-63402 PRESSER FOOT, UPPER LR R A 1)
11=-1 1}« 100-62750 PRESSER FOOT ASM, A.QBZ7B81{ 71 23 1
T1-2f~ 100-62701 PRESSER FCOT, LEFT A.OB/E1{ 291 35 EF™n (D)
11-3 | + 100-62800 PRESSER FOOT, RIGHT A 08781 471 u5 T~ )
12 100-63709 PRESSER BAR BUSHING AIII -A90 1
13 MC-1923F08-G0 NEEDLE 438suUk 20 N 438SUx 80 1
14 10C-54104 ARM SETTING BASE TUNN* FIA-BYSTFS IFISTS 1
15 $5-711¢910~-TP SCREW 11/64=4C L= 8.5 IRES32L* 11764-40 L=8.5 2
16 100-54203 PLATE AF451 MUy 13 1
17 100-50300 SIDE COVER PLATE P-L YOASHNN- A 1
18 WP-04BCBS6-SP WASHER &4.8x8.4x0.8 E39°h"1 4.8X8.4%0.8 2
19 $5-6110510-5P SCREW 11/64-4C L=5 335 11/64=-4C L=S 1
20 100-62206 SCALE MOUNTING BASE 29NN JEY FyYs (S 1
21 $5-6111010-5°P SCREW 11/64=4C L= 9.5 E525% 11/64=40 L=5_5 1
22 100-62107 SCALE PLATE 2NN AEY R
23 §s-7080510-5P SCREW 1/8-44 L= 4.5 RLESE 1/8-44 L=4.5 2
24 100-65100 HOOX DRIVING SHAFT y9yn g 1
25 ca=-505C000-C0 oIL WICK 152 0.3
26 10C-64103 FEED ROCKER SHAFT PEEYE LA 1
27 #03|B2502-280-ECA FEED CAM ROLLER RIAIVEL 30 (F%1) A 1
23 ’ 100-44204 ROD GUIDE PIN NYFYO%E* %7 1
29 100-44006 NEEDLE VIERATING ROD D.0S5/781) nu7yos b -
29-1 100-44014 NEEDLE VIBRATING RQD A OS/7B1P 2905k 1
30 $5-8110422-TPF SCREW 11/64=40 L=4 PRI 11/64-40 L=4 1
31 $5-8660970-TP SCREW 1/64-40 L= 8.5 FAIZY 1/4-40 L=8.5 1
32 $5-8660810-TP SCREW 1/4-40 L=8 FAIZ 1/64-40 L=8 1
33 100-44105 ROD GUIDE NNy E PLTS 1
34 #03}100-43065 WORM ASK, H%=-6 A D2 1
35 $5-8660610-TP SCREW 1/4-40 L=6 FARL® 1/4=40 L=6 (4)
36 100-43461 WORM WHEEL ASN. OR=LEqN 22 1
37 100-43610 NEEDLE VIERATING CAM D.05/81| n12une -
37-1 10C=-43628 NEEDLE VISRATING CAM A.05/81 nuuns 1
38 ss-7111410-5P SCREW 11/44-40 L=1¢ INES2L 11/64-40 L=14 3
39 10G-6490S FEED CAM SHAFT 1oYLLE™ T ] 1
40 55-9661120~-CP SCREW 1/4-40 L=10.5 ovYh2&%kF 1/4-40 L=10.5 6
41 €e=-5050000-00 0IL WICK 153 0.6
42 100-43461 WORM WHEEL ASNF, HA=LAR4 22 1
43 10C-63857 WORM ASY, 19954 2k =9%=¢ 23 1
L) $5-8660610-TF SCREW 1/4-40 L=6 FA25™ 1/4-40 L=6 [T}
45 100-65407 Q1L SUPPLY PIPE ANL*2 $1-21/°17° 1
46 100-652C9 CAM OIL PIPE nLEI-2N*(I° 1
47 100-65308 OIL PIPE HOLDER NLEL-IN*1I® 441 1
48 $5=-7111410-5°P SCREW 11/64-40 L=14 INESFZY 11/64-40 L=14 1
49 $$-7112420-5¢7 SCREW 11/64-40 L=24 INES2E 11/64=-40 L=24 1
S0 100-64707 FEED CAM : EYIETA 1
51 $5=7111410-5P SCREW 11/64-40 L=14 INETEH* 11/66-40 L=14 3
52 C5-1031210-5H THRUST COLLAR ASM, 0=10.32 W=12 ASAt9y p=10.32 W=12 5= 1
53 55-8660610-TP SCREW 1/4=-40 L=6 PRI 1/4-40 L=6 &3
54 €S-079101F=-SH THRUST COLLAR ASM. ASAP2Y D=7,.94 W=1C 1
55 $5-8110422-TP SCREW  11/64-40 L=4 FAZY® 11/64=4C L=4 (2)
56 ¢e-303C000-CO OIL WICK 137 0.4
57 NS=-6150430-5P NUT 15764-28 ayn21%r 15/64=-28 2
58 100-65001 FEED CAM ROLLER SHAFT 12984 0=-5=-3%7 1
59 ¥03 |82502-280-0CA FEED CAM ROLLER RIAIYLL 2C A 1
60 10C-64RC6 FEED CA™ LEVER SHAFT F2YRLLNN =% 2 1
61 100-64608 FEED REGULATOR 19 FI-Y3L" 1
62 10C-64251 FEED ROCKER SKAFT CRANK ASM, ATATRIN AT 1
63 $5-6121210-5P SCREW 3/16-28 L=12 E535 3/16=-28 L=9 )
64 WP-06120656€5P WASHER 6.1x11x2 E39*n*2 6.1X11X%2 2
65 NM-606C001-SE NUT M6 ayno2IsE M6 151 1
66 10C-64301 BALL JOINT A En-py*31oh A 1
67 $p-0601051-5P HIGE SCREW D=6 H=13 132y bp=6 H=10.5 1
68 100-64400 BALL JOINT B &4 =-RI%312F B 1
&9 10C-64509 FEED CAM LEVER 1O ELLN - 1
#03.....For Selective part BEIRER G
#09. ... .Special order part Yl BB,

— 26 —




17. LZ-1280. 1286 /RF-1

SO
LS

(SPECIAL ORDER PARTS)

-

(459155 3 5B &

&

Ref.|Note Part No. o E C g %mt.!
No.| k& w & Description ey o & &eg
1 SM-9061203~SE SCREW M6 .L=12 6hoH*WE M6 L=12 2
2 WS-0621210-KR SPRING WASHER 6,2X11,4X1,2 N*2ent 2 6,2X11,4%1,2 2.
3 WP=0671016~SE WASHER 46,7X13X1 E39*n*2 6,7%13,0X1,0 2
4 B§125=-280-00€ PEDAL ADJUSTING PLATE 7243 $39tY9(2 1
S B8§431~019-000 CHAIN 29y 1,0
4 88133-019-000 S SHAPED HOOK SH*3 niaze 2
7 B8151-771-000 PEDAL Z$P03= A°RVY 1
8 88152~771-000 PEDAL MAT A® % RT YR 1
9 88153=771-000 PEDAL CONNECTING ROD NYTYERY) 1
10 SM=9p82023~SE SCREW _M8:L=20 GNIH*HE M8 L=20 2
1 WS-0861410=KR SPRING WASHER B,6X15X1,4 n*avenetz 8,6x15,0X1,4 2
12 WP-0871402=SE WASHER 8,7X18X1,6 E3%*n** 8,7X18,0X1,4 2
13 D8114=555-BOE PEDAL SHAFT BRACKET IE4F5Y 0 Au43 2
14 D8113-555-800 PEDAL BUSHING IT4R F*951 2
15 NM=6080721~SE NUT M8 6N2TYL M8 2
16 MAT=80117500 SPRING At U N*2 1
17 $§-9111510-5SP SCREW 11/64=40 L=15 6NIHE*LE 11/64=40 L=15 1
18 GRF~01001000 PLATE 799 FYVr43 1
19 WP=0501016=SD WASHER S5X10.5X1 E3Y*n*2 5,0X10.5X1 1
20 WS~0441040~KP SPRING WASHER 4 ,4X7.4X1_ N*AT*N* X 4 4XT 46X 1
21 N5=-4110420=5P NUT 11/64=40 6N2TYE 11/64=40 1




NUMERICAL INDEX OF PARTS

% 3l
Part No. Page Ref Part No. Page Ref Part No, Page  Ref. Part No Page Ret
2% n No. &% n No. &E X No. && L] No
833C7-704-000 W6
= 83308-012-000 21 6 SM=-9061080-SE 21 1
8P-3000000-00 46 19 |B3309-012-000 21 4« |GRF-01001060 27 18 |SM-9061203-sE 27 1
81111-012-000 4 4 83310-012-C00 21 2 G51C06-151-C0C 2 48 SM-9082023-SE 27 10
81114-012-000 2 23 |B3311-012-000 20 19 |651C6-151-C00 18 2 |se-1110402-m2 16 14
B1147-555-000 10 65 |B3311-012-C00 21 12 |65107-151-c00 2 so |ss-1080620-s° 14 27
81148-555-000 10 ¢4 |B3311-706-C00 20 2 [651C7-1s1-000 18 &4 |$5-1050930-5P ol
B1158-581-000 2 22 B3312-012-000 20 16 6G5108-151-C00 2 51 $5-1110840-5PF 2 6
B1203-227-600-A & 17 |B3313-704-040 2c 7 |6s1ca-151-co0 18 s |§s-1110840-5P 2 28
81214-038-000 16 3 B83317-704-000 2C 3 G51C9-151-000 2 49 §5-2090620~-5P 18 32
B1307-155-CAO0 14 21 |83814-555-000 10 35 |651C9-151-000 12 3 |s$s-2090710-sp 2 14
813CB-155-0A0 14 19 |B3416-552-000 ic 28 $5-2090820-TP 4 6
861505-227-C00-4 10 4 B3416-555-000 10 36 $5-2090820-71P 4 10
81509-227-000 10 1 83418-555-000 1C 33 | MA0-115320C0 26 23 §5-2091520-5P 16 29
81510-227-000 10 3 |B3419-122-000 17 s |[mar-80117s00 27 16 $5-3120540-5P 12 20
B1516=-552-000 10 24 B3419-552-0A0-A 17 1 MC=1918F07-50 [ 42 $5-4110715-5°P 16 1
B1517-552-000 10 22 B3420-552-0A0-4 17 16 MC-1923F08-0C 26 13 §5-5110710-5P 12 45
B1518-481-0A0 10 20 |83420-552-000 17 19 |mse=-19651100 6 41-1]|s§5-5110740-TP 4 19
81520-552-000 10 19 83420-555-0A0 17 16-1 $5=5110740-T1F 19 3
81523-226-000 10 27 B3420-555-C00 17 19-1 55-6060210-5°F 4 5
B1525-582-C00 10 14 B3421-555-000 17 6 NM-£040000-SN 20 8-2155-4080320-5P 8 35
B1525-582-000 1c 17 |B3424-552-000 17 26 |NM-€¢060001-SE 26 65 $5-6080610-TP 6 &6
B1525-582-000 22 3 B3425-552-000 17 21 NM=-¢061061-SE 21 8 $5-6080710-5P 12 32
B1525-582-000 24 & B3425-555-000 17 21-1|NM-6080721-5SE 27 15 $5-6081010-TP 16 43
81604-155-000 12 25 83426-552-C00 17 28 NM-£6100663-5E 21 20 $$-6081210-5P 16 47
B1609-804=A00 12 15 83427-122-000 17 18 NS=-6110310-5°P 18 9 $5-6090520-5P ‘8 5=3
B1616-581-A00 8 &2 |B3629-552-000-A 17 27 [NS-6110310-s¢ 18 12-1|55-6090540-5°P 8 5-3
B1646-555-000 12 58 B3429-555-000 17 27-1|NS-6110420-5P 27 21 $5-6090620-5P g 1
81653-470-000 12 26 83430-552-0A0 17 2 NS=£€120310-5P 10 47 $5-6090810-5¢F 2 5
B1702-155-C00 12 & B3431-552-000-A 17 3 NS-€120310-SP 12 S2 $s=-6090810~-5¢P 10 13
B1808-552-080 14 14 |B3431-581-000 10 23 |NS-61238B1-SE 20 22 $5-£090810-5P 10 16
B18C9-761-C00 14 9 B3501-552-CA0 14 38 NS-£123881-SE 21 16 .$5-6090810-5P 22 2
B1810-552-000 & 10 B35C2=-122=-000 14 L4 N5-6150310-5PF 8 L] $5-6090810-5P 24 5
81810-552-000 14 16 |B35C3=-122-000 16 46 |N5-6150310-5P 8 18 |s5-4090910-7TP 10 1
B1810-761-F00 14 3 |B35C4-155-000 16 45 |N5-6150310-sp 16 18 |ss-6110510-sp 26 19
81810-761-G00-A 14 7 B35C7-155-C0C 16 41 NS-6150430-5P 26 57 $5=6111010-5P 12 38
B81810-761-HOO 14 6 B83511-122-C00 16 36 |[NS=6150430-5R 17 20 §5-6111010-sP 14 13
B1810-761-400 14 S B3512-122-000 16 35 |NS-6620310-5P 8 5 55-6111010~-5s°P 26 22
81905-541-A00 6 29 |B3513-352-000 16 27 |NS-€620310-5P 10 37 |ss-é111010-5P 26
B2502-280-BO0A 22 10 B3514-552-C00 16 28 |NS-6660430-5P g 44 $5~6111140-5P 12 50
B2502-280-804 24 ¢ |83516-552-c0C 16 25 |NS-6680410-5P 122 $5-6111140-5P 12 57
82502-280-B0A 26 27 B3524-552-C00 16 2 $S=6111140-5P 16 40
82502-280-00A 26 56 |B3531-552-0A0 16 26 $5-£111210-5P 22
826C8-761-000 & 16 |B3534-155-C00 16 & |RE-C200000-K0 & 12  |ss-g121030-sp 10 66
B2616-372-000 16 13 |83536-122-C00 16 s |RE-C300000-k0 12 16 ‘|ss-¢121210-5P 26 63
B83116-125-C00 2 43 B3538-112-C0C 14 21 RE-C320000-k0 18 20 $5-6121610-TP 10 S0
83120-125-000 2 42 |B3552-481-C00 16 48 |RE-C400000-K0 8 13 |ss-6121610-TP 10 54
83129-012-400 2 41 88125-280-00E 27 4 |RE-C500000-K0 10 29 155-6121610-TP 12 23
83201-470-000 18 23 |B8131-019-000 27 5 |RE-C600000-K(Q 10 26 |$5-4580752-TP 12 8
B3202-470-000 18 16 B8133-019-C00 27 6 RE-C800000-K0 8 21 $S-£580752-TP 26 4
832C3-470-000 18 25 BB151-771-C00 27 7 RO-0291801-00 6 9 S$5~-£660710-TP 14 43
B3204-470-000 18 17 88152-771-C00 27 § |RO-0291801-00 16 12 $5-6741010-5P 17 14
83205-470-000 18 19 B8153-771-C00 27 9 RO-C360802-00 14 15 $$-7080410-5P 2 7
83207-470-000 18 37 |88219-125-C00 17 15 |RO-0371807-00 10 2 §5-7080510-s°F 26 24
B3208~470-000 18 15 88226~125-C00 17 1 RO-0442401-00 & 4 §$-7080510-5s°P 26 23
B3209-470-C00 18 35 B8227-125-C00 17 10 |R0O-C691801-00 8 70 §5-7080520-5P 6 39
B3210-470-0A0 18 26 B8228-125-000 17 7 RO-C691801-00 10 43 $55=7090410~-5P 2 31
B3211-470-000 12 29 RO-CT42401-00 16 61 |55-7090410-sP 24 28
83212-470-A00 18 11-1. R0-1372301-00 10 60 |55-7090510-5°P g 371
B3212-470-0A0 18 11 Ca=2020000-00 .6 49-2 RO-4372002~-00 6 23 $S-7090540-TP 8 37
B83213-470-000 18 28 C0'5850000'00 12 18 $s-7090910~-TP & 37-1
B83214-470-000 18 10 ca- 00C0-00 16 B $$=-7090910-TP 8 39
B3216-470-000 12 24 |ca-3030000-00 26 56 |SB-1095301-00 14 41 1s55-7110510-5P 16 20
83217-470-000 13 1cC €e-5050000-00 12 1 |S$8-1200001-00 6 20 |$5-7110710-s°P 6 34
83218-470-000 18 33 |ce-5050000-00 26 25 |sp-0380551-sL 2 15-4|5$-7110710-5P 16 6
83219-470-000 18 34 €Q@-5050000-00 26 41 [50-C600321-sP 10 51 $5-7110910-5P 2 16
83220-470-000 12 21 €S-079101F-5SH 26 54 [Sp-Cé00321-5P 1z s $5-7110910-5P 2 S5
53221-470-000 18 22 €5-1031218-SH 8 &5 |Sp-Cé601051-5P 26 67  |55-7110910-5P 4 13
B3301-012-0A0 21 1 £S-1031210-SH g S5 |SD-0630275-sP 10 32 |s5-7110910-5°P 4 14
83301-012-000 21 17 €5-1031210-SH 10 45 |Sb-0630301-5F i 30 $S=7110910-sP 16 1
B3301-704-C00-4 20 9 [€$-1031210-5H 26 52 |Sp-0640323-7¢ 8 8 |ss-7110910-TP B 46
B3302-012-000 21 ¢ ®|Cs-111101p-5H 12 26 sp-C640751-5P 2 1 §5-7110910-TP 8 52
B83303-012-0A0 21 10 CS=-147121A=SH 6 14 $0-C720331-5°P 10 34 §5-7110910-7P 24 1
s 700 56 0 sp-0800402-TP 8 9 |ss-7110910-TP 26 15
83305-012-000 20 17 $D-0900701-TP 12 29 |ss-7111110-TP 10 9-2
B3305-012-C00 51 13 |p3301-555-8A0 20 1 |sx-3452000-5¢ 21 18 |ss-7111110-7P 16 57
B1305-704-000-A 20 g-1|03302-555-800 20 10 |SK-3482500-S¢ 19 9 [ss-7111120-s°P 2 12
B3306-012-000 21 7 | 03306-555-800 20 5 |SM-6041410-5¢C 20 8-3|55-7111120-5P 4 17
B3307-012-000 21 s | b8113-555-p00 27 14 |SM-5050813-SE 20 13 |ss=7111120-sP & 1
D8114-555-B0¢E 27 13 SM-9061080-SE 20 11 $5-7111120-5°P 8 23

28 =




NUMERICAL INDEX OF PARTS

# 5l
Part No. Page Ref. Part No. Page Ref. Part No. Page  Rel. Part No. Page  Rel
% 3 X No. =¥ 3 N No. [-X 3 . No. a8 4] MNo.
4
$S-7111120-5p [4 €4 SS~-8660970-TP g 63 100-01808 2 13 100-15808 3 28
SS-7111120-5P 18 13 $$-8660970~-TP 10 41 100-01907 2 10 100-15%907 2 29
$S=7111410-5P 22 13 $S~-B6460970-TP 1C 58 100-02004 2 1" 10C-15907 g 361
§5-7111410-5°F 24 26 $S-8660970-TP 22 18 100-02103% 4 7 106-15%907 24 27
$S-7111410-5p 2é 38 $S=-8660970-TFP 24 17 100-02202 4 8 100-16004 2 3
$S-7111410-5°P 26 48 $s-8660970-TP 26 31 100-02400 4 23 100-16012 g 3=
$$-7111410-5P 2¢ 1 $5-23661030-5P 12 11-2(100-04208 & 9 100-16103 8 2
$5-7111810-5°P 12 12 $5-8680730-5°P & 2 100-04307 4 3 100-16202 8 4
§$5-7112420-5P 26 49 $5-5090610-TP S 48 100-04356 4 2 100-16210 8 -
$5-7113110-5°P 16 50 $5-%111020~-71P 12 42 100-04802 2 15-1 {100-16608 Lt 60
$5-7120910-5P 1C 18 $6-9111510-5P 27 1?7 100-04901 2 15-2 |100-16707 8 €1
$5=7121410-5°PF 1C 9 $§-6121410-TP 2 5C 100-0505¢6 2 L7 100-17150 2 7
$5=7121410-5P 12 7 $5-9150860-5°P 16 4 100-05304 2 52 100-17168 & 7=~
§5-T121410-5P 12 14 §5-5151220-5¢% 17 25 100-05353 2 45 100-17309 2 14%
$5-7121410-5P 12 55 §5-9151540-5¢R 17 24 100-05452 2 39 100-17317 2 14-1
$5-7151120-5P [ 14 §5-9151610-5SFk 17 25-1]100-05460 2 32 100-17408 il 15
§8-7620750-5P 8 42 $5-5182C10=5N 17 17 100-05650 2 37 100-17507 2 17
$8=-7620750-5P 10 39 §5-5661120~-CP 17 4 10C-05809 2 34 100-17606 g 22
§5-7681650-TP é 5 55-5661120-CP 26 40 100-05908 2 38 10C-17705 -} 40
$5-8080410-TP 26 7 $5-9661230-CP & 7 100-05916 2 38 100-1780¢4 g 36-
$5-8090410-5¢ 2 46 100-06005 2 40 100~-18000 g 5-
$S-8090540-5P 18 27 100-06104 2 36 100-18109 g B
$5-8090&70~-5P 2 35 TA-C850604=-R0O 4 1-1|100-06252 2 33 100-19057 10 12
§$5=-8110422-TP 14 11 TA-C900707-RO 2 26 100-06302 2 29 10019156 1c 15
$S-8110422~-TP 22 14 TA-C900707=RC 2 27 100-06401 2 30 100-19354 10 67
$5-8110422~-TP 24 12 TA-1050504=R0O 2 20 100-06500 2 15 100-22010 10 10-1
$5-2110422-TP 26 C TA-1250705-RO 2 21 100-06807 2 15-3 1100-22200 10 S
$S-8110422-TP 26 55 TA-2101002~-R0O 2 24 100-06856 2 15 100-22358% 1c 7
§$-2110510-5sF 1g 7 100-07003 18 8 100-22366 10 9-1
$$-2110510~-5P 1e 18 100-07151 18 6 100-22408 1C 31
$5-2110750-5P 2 31 WP=0371016~50 2 30-11100-07169 18 1 100-22507 10 25
$S-8110750-5°P 2 (13 WP-C450000-5D 2 4 100-07359 18 14 100-22606 1c 38
$s-2111010-3P 26 S WP-0450000~5D 16 49 100-07409 18 16 100-24008 12 9
$S-8120740-5P [ 47 WP-C4B80856-5P 26 18 100-07508 18 31 100-24107 12 10
$5-8120740-5P 10 48 We=-0500916-50 2 51 100-07854 2 33 100-24305 12 - 10-
$5-8120740-5P 12 17 WP=-0500916=-50D ic 8 100-08001 6 1 100~-24701 12 . 1C-
$5-8150410-57 8 26 WwP-0501016=-5¢C 15 8 100-08100 é 12 100-25906 12 10-1
$5-2150510-TF 12 47 WP-C501016-5D 27 19 100-08209 6 22 100-26060 12 13 |
§5-2150710-5P 10 é WP=-C520656=-5A 20 15 100-0830C8 é 18 100-26102 12 3
§5-8150710-5°F 12 5 wpP-0550800-5P 14 42 100-08464 [ 6 100-26201 12 11
$5-2150710-5P 12 24 WwP-C560860-SE 20 18 100-08506 ] 1 100-2635¢9 12 [
$5-8150710-5P 12 47 WP-C560860-SE 21 14 100-08605 -] 28 100-26409 12 15
$S-8150710~-5P 14 18 WP=-C612066~-5°F 26 64 100-08753 [ 27 100-26508 12 12
$5-8150710-5P 14 30 weP-0621016-50 19 5 100-08902 6 25 100-26607 12 2
$5-8150710-5P 16 30 WP-0650876-50 8 45 100-09009 6 24 100-26706 12 33
§5-8150710-TP 8 27 WP-C651056~-SD 2 3 100-10015 6 35-1|100-26805 12 10
$5~2150750-5P 14 30 WP=-C6T1016~-SE 27 3 -|100-10114 & 40-1 [100-26904 12 11
$$-8151150-5P 6 13 WP-C740516~5P 10 22-1|100-10262 6 36-1|100-27001 12 28
$s-8151150-8sP 14 30-1 |WP-CB871602-SE 27 12 100-10304 [ 32 100-27159 12 22
|$5=-8151150-1P [ 21 we-1021016~-50 B8 28=11100-10403 6 0 100-27209 12 43
§5-8152080-5R 17 22 WP-1051416-5D 8 19 100-10502 & 33 100-27308 12 L0
$$-8153010-5R 17 23 WP-1702600~-5S0 20 4 100-11054 14 19 100-27407 12 29
§$5-8660530-TP 12 27 Ws-C&41040-kP 18 12-21100-11401 & 57 100-27506 12 44
$5-2660530-TP 16 24 Ws=-C&&1040~-xP 27 20 100-11500 8 69 100-27654 12 41
§5-82660530-TP 16 34 WS-0521010-KN 20 14 100-11609 g 63 100-28009 iC 44
$5-846460610-TP [ 3 Ws-C521010-KN 20 21 100-11708 8 58 100-28108 10 5S
$5-8660670-TP ] 15 WS-C531060-KR 21 15 100-11807 8 47 100-28116 10 55-1
$5~86560610~TP 6 19 Ws=-C621210-KR 27 2 100~-12201 8 59 100-28207 iC 59
§5-2660610-TP [} 44 WS~-0641560-KR 21 3 100-12300 2 53 100-28363 1c 56
$5-2660610-TP 8 58 Ws=-C861410-KR 27 11 100-12409 8 25 100-28405 10 62
$5-86460610-TP 8 66 W5=-1002560-KR 21 19 100-12508 8 24 100-28561 10 49
$$-8660610-TP 1c 46 WS-1643202-KR 20 12 100-12607 8 54 100-28603 10 52
$$~£660610-TP 12 34 M2-C641510-KP 2 2 100-13019 [ 48-1|100-28702 12 48
$5-8660610-TP 14 40 W2-C850302-K0 8 10 100-13118 6 &9-1}1100-28801 12 46
$5-86460610-TF 14 43 ¥Z-1052010-KP B 20 100-13266 [} 46-1]100-28959 10 53
$5-2660610-TP 22 7=-2 |uZ=-1052010-KP g 33 100-13274 & 51 100-29064 12 54
55-2660610-TP 24 20 W21-1052010-KP 10 42 100~-13407 & 50 100-29106 12 53
$5-2460610-TP 26 35 WZ-1052010-kP 24 22-11100-13506 [ 45 100-29205 12 56
$S-8660610-TP 24 Y3 100-13405 [ 43 100-29304 12 49
$5-8660610-TP 26 53 T100-13704 ] 52 100-29452 1C 63
$5-86560810-TP 1C '.40 100-00206 2 25 100-13803 é 53 100-29601 12 17
$5-2660810-TP 14 20 100-00859 2 54 100-13951 B 49 100-30005 14 28
$5-2660810-TP 14 22 100-01006 2 53 100-15006 8 41 100-30104 14 29
$5-2660810-TP 14 34 100-01105 2 17 100-15105 8 43 100-30203 14 17
$S-2660810-TP 14 26 100-01204 2 18 100-15253 8 38 100-30302 14 38
$5-2460810-TP 22 17 100-01303 & 21 100-15352 g 1 100~30401 14 42
$5-2660810-TP 24 14 100-01451 2 9 100-15360 ] 11-1{100~-30500 T4 16
§5-8660810-TP 26 32 100-01400 2 19 100-15501 g 34 100-30658 14 35
§5=-0660970-TP g ér 100-01709 2 8 100-15659 8 32 100-31052 14 33

R



NUMERICAL INDEX OF PARTS

# 5l
Part No. Page Ref. Part No Page Ref Part No. Page  Ref. Part No. Page Rel
=% § " No. £:X X No. % 3 | No. &8 | No
100-31102° 14 32 100-54401 24 21
100-31201 14 31 100-54500 24 14
100-31300 14 23 100-55051 24 4
100-31409 14 17 100-57008 24 8
100-31508 14 24 100-61554 26 2
100-31607 14 26 100-62107 26 22
100-31706 14 25 100-62206 26 20
100-31805 4 12 100-462701 26 11=-2
100-31904 4 11 100-62750 26 11-1
100-32001 4 1 100-62800 26 11-3
100-32555 14 10 100-63006 26 9
100-33207 14 12 100-63105 26 10
100-34007 14 8 100-634C2 26 1
100-34056 14 1 100-63451 26 3
100-34106 14 4 100-63501 26 B
100-34254 14 2 100-63600 2¢ 6
100-35053 16 23 100-63709 26 12
100-35160 16 33-1 |100-63857 24 43
100-35202 16 32 100-64004 26 1
100-35301 16 I 100-64103 26 26
100-35459 16 15 100-64251 2é 62
100-35657 6 B 100-64301 26 66
100-35707 16 1 100-64400 26 68
100-35863 16 T 100-64509 26 69
100-35905 16 10 100-64608 26 61
100-36002 16 9 100-64707 26 50
100-3705¢9 16 22 100-64806 26 60
100-37109 16 17 100-64905 26 39
100-37208 12 19 100-65001 26 58
100-37307 4 20 100-65100 26 24
100-37406 4 18 100-65209 26 46
100-38008 17 12 100-65308 26 47
100-38057 17 g 100-65407 26 45
100-38065 17 9
100-38107 17 13
100-38404 18 22
100-3%006 19 1
100-39105 19 2
100-3%204 19 ]
100-39451 4 15
100-39659 19 7
100-41002 22 4
100-43065 22 7=1
100-43065 26 34
100-43461 22 6=1
100-43461 26 36
100-43461 26 42
100-43610 22 9-1
100-43610 26 37
100-43628 22 9=2
100-43628 26 37-1
100-44006 22 12
100-44006 2é 29
100-44014 22 12-1
100-44014 26 29-1
100-44105 22 16
100-44105 24 15
100-44105 26 33
100-44204 22 11
100-44204 24 10
100-44204 26 28
100-44303 22 15
100-45052 22 1
100-45755 1C 68
100-47009 22 5
100-50300 24 13
100-50300 26 17
100-51001 24 i
100-53056 24 19
100-53452 24 18
100-53502 24 25
100-53601 24 25+
100-54005 24 11
100-54104 24 2
100-54104 26 14
100-54112 24 2-1
100-54203 24 3
100-54203 26 16
100-54302 o 24 23

— 30 —




oJLIKE -

JUKI CORPORATION
INTERNATIONAL SALES DIVISION

8 -2 -1, KOKURYQ — CHO,
CHOFU - SHI, TOKYQ 182, JAPAN
PHONE : 03 (3430) 4001~5

FAX : 03 (3430) 4903. 4809. 4914
TELEX : J22967

JUKI XS+

T182 ERHB/HEMEBEEL-2-1  EAERER

TEL. 03-3480-1111 ({f£ %) TEL. 03-3480-1113(F 1 V)1 2/)
HHEL VR, SHEBNE
To order or for further
information,

please contact :

SN AR ARRSEODEO FENCERT ARNHNET.

* The descnption covered in this parts hist 15 subject to change for improvement of the commodity without notice
UM U AR 19935 I OASBITIETRE - RIL - LDTY .

* This parts st s edited and pnnted in accordance with the product specifications as of March 1993 .

Printed in Japan(Te)




